For new and refurbished equipment and supplies visit www.southeasternequipment.net

17

Rider-Scrubber

Parts Manual

ol AN

— \

? : ®

L 3 AT *«-_‘./_“_;_‘_’ _J\,® \e C I I 2 o
Foam Scrubbing Technology

The Safe Scrubbing Alternative® An ORBIO™ Technology

Hygenic® Fully Cleanable Tanks

[w]E=[=] For the latest Parts manuals and other
language Operator manuals, visit:

[w] www.tennantco.com/manuals

North America / International 331040
Rev. 11 (03-2014)

www tennanteo.com R A



For new and refurbished equipment and supplies visit www.southeasternequipment.net

6 54930 (OOOOW Vaporizer, LPG

Ref Part No. Serial Number Description Qty.
82681 (000000- ) Bracket WIdt, Lpg Mount 1
63810 (000000- ) Latch Assy, Lpg Tank Mtg, W/Nut 4
51839 (000000- Nut Adjustable, Lpg Tank Mtg 2
‘ 49263 (00000 Tie, Cable 3
D 82556 (00000p- 001039) Bracket, Vaporizer 1
]

HOW TO ORDER PARTS - See diagram above

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.
1.

(A) Identify the machine model.

Please fill out at time of installation for

2. (B) Identify the machine serial number from the data label. future reference.

3. (C) Ensure the proper serial number is used from Model N
the parts list. odetNo. -

4. ldentify the part number and quantity. Serial No. -

Do not order by page or reference numbers. _ _

5. Provide your name, company name, customer ID number, Machine Options -
billing and shipping address, phone number and Sales Rep. -
purchase order number.

6. Provide detail shipping instructions. Sales Rep. phone no. -

. p Customer ID Number -
(D) V - identifies an assembly
A - identifies parts included in assembly Installation Date -
Tennant Company TENNANT Company Japan
PO Box 1452 Sanka Bldg. 5F
Minneapolis, MN 55440 USA 2- 9 Minami Saiwai- cho
Phone: (800) 553- 8033 or Saiwai- Ku

(763) 513- 2850

www.tennantco.com

Tel: 044-556- 1201
Fax: 044-556- 1202
www.tennant.co.jp

Specifications and parts are subject to change without notice.

Copyright © 2004- 2014 TENNANT Company, Printed in U.S.A.

Kawasaki, Kanagawa 212- 0016




For new and refurbished equipment arGEmAsﬂ ‘ﬁECﬁMﬁfENE‘EWW‘NTENANCE

T7, SSR
General Recommended Maintenance Items

Ref. Part No. Description Qty.
390942 Blade, Sqge, Rear, 700mm Linatex [37.5I] 1
390922 Blade, Sqge, Rear, 800mm Linatex [44.0l] 1
v 391384 Squeegee Kit, Oil- Rstn, 700mm 1
A 391377 Blade, Sqge, Front, 700mm Oil- Rstn,35.0I 1
A 391378 Blade, Sqge, Rear, 700mm Qil- Rstn[37.0I] 1
v 391386 Squeegee Kit, Tile, 700mm 1
A 390943 Blade, Sqge, Front, 700mm Linatex, 35.0l 1
A 390936 Blade, Sqge, Rear, 700mm Gum Rbr [37.5I] 1
v 391383 Squeegee Kit, Oil- Rstn, 800mm 1
A 391379 Blade, Sqge, Front, 800mm Oil- Rstn,41.5I 1
A 391380 Blade, Sqge, Rear, 800mm Qil- Rstn[44.0l] 1
v 391385 Squeegee Kit, Tile, 800mm 1
A 390923 Blade, Sqge, Front, 800mm Linatex, 41.5I 1
A 390934 Blade, Sqge, Rear, Gum Rbr, 800mm[44.0I] 1
86859 Squeegee Assy, Side [Linatex] (Disk Scrub Head) 2
391334 Squeegee Assy, Side (Cylindrical Scrub Head) 2
1071094 Caster, Swivel, 50mmd, M10 X 30, Cir PI 2
1013531 Skirt, Spray, 650mm 1
1011376 Skirt, Spray, 800mm 1
1010560 Wheel, Bmpr, 80d X 25w, Non- Marking 1
1013611 Seal, Cover, Recvy 1
1020719 Seal, Afmkt, Bulb, Clsd Cell, Adh, 8ft 1
1020727 Seal, Afmkt, Bulb, Clsd Cell, Adh, 8ft 1
1020301 Seal, Afmkt, Bulb, Clsd Cell, Adh, 8ft 1
1014026 Hose, Vacuum, 1.50id X 057.11, 2cuff,Blk 1
370114 Filter Kit, Vacfan 1
1016392 Gasket, Fltr, Tank 1
v 1014274 Hose Assy, Drain, 26.3| (Recovery Tank) 1
AV 1008639 Cap, Drain Assembly 1
AA 1019563 Strap, Drain Cap 1
AA 1008637 O Ring, 1.48” Id, 1.76” Od 1
v 1014268 Hose Assy, Drain, 29.6l (Solution Tank) 1
AV 1008639 Cap, Drain Assembly 5
AA 1019563 Strap, Drain Cap 1
AA 1008637 O Ring, 1.48” Id, 1.76” Od 1
377500 Belt, Synchronous, 05mm 500I[05p,Plychn] 2
1035888 Belt, Drive, 6grv, 508 L X 14 W, [6pj] 2
v 9004968 Switch Kit, Key, [T7/Ssr/R14/Strv Rdr] 1
A 361144 Key, Ignition 1
v 1011402 Switch, Key 1
A 1017696 Key Set, Replmt [F/ Keyswitch 1011402] 1

Serial number (00000000- 10346424
Serial number (10346425-
(
(

-

Serial number (00000000- 10403818
Serial number (10403819-

- <

T7 331040 (01-2013) 11



G ENERAL ﬁgwmmgﬂm WRmanNﬂN)teEvisit www.southeasternequipment.net

T7,SSR
General Recommended Maintenance ltems
Ref. Part No. Description Qty.
v 9006161 Module Kit, Repimt [Ec- H20] 1
A 9006324 Ec- H20 Kit, Module B, Plumbing 1
A 1054776 Grommet, Blind 1
A 1013236 Valve, Shutoff, Ele, 24vdc 1
A 1038159 Electrode, Cylindrical 1
A 1044393 Switch, Rocker, Spst, Mom 1
A 9006159 Controller Kit, Repimt [Ec- H20] 1
A 1044399 Harness, Main, Controller [Ec- H20, P3] 1
v 9007970 Module Kit, Repimt [Ec- H20] 1
AV 9006324 Ec- H20 Kit, Module B, Plumbing 1
AA 1062006 Electrode, Cylindrical 1
AA 1013236 Valve, Shutoff, Ele, 24vdc 1
AA 1057637 Electrode, 5 Plate, High Flow 1
AA 1044393 Switch, Rocker, Spst, Mom 1
A 1054776 Grommet, Blind 1
A 9007969 Controller Kit, Replmt [Ec- H20] 1
1039557 Fitting, Plstc, Str, Bm04/Bm06 1
1050052 Bracket, Module, Ec- H20 [T7] 1
1050394 Harness Assy, Wire [T7 Ec- H20] 1
1030592 Seal, Afmkt, Bulb, 90, 0.75d F/11ga 03ft 1
1051138 Bracket, Cover, Fast Opng [T7 Ec- H20] 1
1052726 Alarm, 9- 48vdc, 95 Db(A) [Ec- H20] 1
1052705 Fitting, Plstc, Str, Bm04/Bm04 1
1052298 Bracket, Support, Hose [T7] 1

Serial number (10419534- 10449321)
Serial number (10449322- )

1-2 T7 331040 (03-2011)



For new and refurbished equipment and supplies visit www.southeasterneqlgrrArNDtARD PARTS

SECTION 2
Contents Page Contents Page
Fig. 1 - Replacement Brushes, 650 mm (26 in) .. 2-2 Fig. 27 - Vacuum FanGroup ................ 2-56
Fig. 2 - Replacement Brushes, 800 mm (32in) .. 2-4 Fig. 28 - Solution Tank Group, Disk Scrub Head 2-58
Fig. 3 - Main Frame Group, Disk Scrub Head ... 2-6 Fig. 29 - Solution Tank Group, Cylindrical
Fig. 4 - Main Frame Group, Cylindrical ScrubHead ....................... 2-60
Scrub Head, 700 mm (28 in) Fig. 30 - Tanks Drain Group . ................ 2-62
(S/N 10448499- ) 2-8 Fig. 31 - Battery Group, 235Ah
Fig. 5 - Main Frame Group, Cylindrical Scrub (S/N 10523206- ) I 2-64
Head, 800 mm (32 in) Fig. 32 - Battery Group, 235Ah
(S/N 10448499- ) e 2-10 (S/N 00000000- 10523205) ......... 2-66
Fig. 6 - Main Frame Group, Cylindrical Scrub Fig. 33 - Rear Squeegee Lift Group, Disk
Head (S/N 00000000- 10448498) .... 2-12 ScrubHead ....................... 2-68
Fig.7- SeatGroup .. ..., 2-14 Fig. 34 - Rear Squeegee Lift Group, Cylindrical
Fig. 8 - SteeringGroup ..................... 2-18 ScrubHead ....................... 2-70
Fig. 9 - Instrument Panel Group .............. 2-20 Fig. 35 - Rear Squeegee Group,
Fig. 10 - Front Drive Wheel Group 650 mm (26in) ............ 2-72
(S/N 10518189- ) 2-22 Fig. 36 - Rear Squeegee Group,
Fig. 11 - Front Drive Wheel Group 800 mm (32in) ... 2-74
(S/N 00000000- 10518138) ......... 2-24 Fig. 37 - Circuit Board Group ................ 2-76
Fig. 14 - Brake Pedal and Accelerator Pedal Group Fig. 38 - Electrical Group . ... ................ 2-78
(S/N 00000000- 10508136) ......... 2-30 Fig. 39 - Electrical Schematic, Standard & FaST
Fig. 15 - Disk Scrub Head Lift Group ......... 2-32 Model (S/N 10426043- ) .. 2-80
Fig. 16 - Disk Scrub Head Drive Motor Group, Fig. 40 - Electrical Schematic, Standard & FaS
650 mm (261iN) ... 2-34 Model (S/N 00000000- 10426042) ... 2-82
Fig. 17 - Disk Scrub Head Drive Motor Group, Fig. 41 - Electrical Schematic, ec-H20 Model
800 mm (321in) .....oviiiie 2-36 (S/N 10419534- ) e, 2-84
Fig. 18 - Disk Scrub Head Side Squeegee Fig. 43 - Wire Harnesses Group, Main
Group, Right ...................... 2-38 (S/N 10236152- 10426042) ......... 2-89
Fig. 19 - Disk Scrub Head Side Squeegee Fig. 44 - Wire Harnesses Group, Main
Group, Left ......... ... ... . 2-40 (S/N 00000000- 10236151) ......... 2-92
Fig. 20 - Cylindrical Scrub Head Lift Group . ... 2-42 Fig. 45 - Wire Harnesses Group, Tank ........ 2-95
Fig. 21 - Cylindrical Scrub Head Group, Fig. 46 - Wire Harnesses Group, ec-H20 Option
700mm (2810n) .....iiiii e 2-44 (S/N 10419534- ) . 2-96
Fig. 22 - Cylindrical Scrub Head Group, Fig. 47 - Label Group ....................... 2-97
800mm (32in) ...t 2-46
Fig. 23 - Cylindrical Scrub Head Drive Group,
Right Side ............ ... ... .. ... 2-48
Fig. 24 - Cylindrical Scrub Head Drive Group,
LeftSide .............. il 2-50
Fig. 25 - Cylindrical Scrub Head Squeegee
Group ..o 2-52
Fig. 26 - Recovery Tank Group .............. 2-54
T7 331040 (03-2014) 2-1




STAN DARDFPRFneSd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 1 - Replacement Brushes, 650 mm (26 in)

2-2 T7 331040 (09- 2006)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

355000
Fig. 1 - Replacement Brushes, 650 mm (26 in)

Ref. Part No. Description Qty.
v 1 1018377 Brush Assy, Disk, Scb, 13.0 D, Soft Nylon 2
A 2 24299 Bracket, Retainer, Spring 1
A 3 1017368 Hub, Drive, Brush, Disk, 3hole 5.8bc 1
A 4 32746 Screw, Pan, M6 X 1.0 X 35, Ss 3
A 5 01684 Washer, Flat, 0.25 Ss 1
A 6 1017957 Spring, Retaining, Brush 1
v 1 1014346 Brush Assy, Disk, Scb, 13.0 D, Polypropylene 2
A 2 24299 Bracket, Retainer, Spring 1
A 3 1017368 Hub, Drive, Brush, Disk, 3hole 5.8bc 1
A 4 32746 Screw, Pan, M6 X 1.0 X 35, Ss 3
A 5 01684 Washer, Flat, 0.25 Ss 1
A 6 1017957 Spring, Retaining, Brush 1
v 1 1018457 Brush Assy, Disk, Scb, 13.0 D, Super Abrasive 2
A 2 24299 Bracket, Retainer, Spring 1
A 3 1017368 Hub, Drive, Brush, Disk, 3hole 5.8bc 1
A 4 32746 Screw, Pan, M6 X 1.0 X 35, Ss 3
A 5 01684 Washer, Flat, 0.25 Ss 1
A 6 1017957 Spring, Retaining, Brush 1
v 7 379013 Driver Assy, Pad, 13.0d 2
A 8 1017368 Hub, Drive, Brush, Disk, 3hole 5.8bc 1
A 9 1017957 Spring, Retaining, Brush 1
A 10 24299 Bracket, Retainer, Spring 1
A 11 01684 Washer, Flat, 0.25 Ss 1
A 12 32746 Screw, Pan, M6 X 1.0 X 35, Ss 3
A 13 370095 Device, Centering 1
A 14 360943 Screw, Pan, #10- 14 X 0.75, F/Plstc 3
15 89046 Pad, Stripping, 13.0d, Brown [1pad=1pc] 2
15 89047 Pad, Scrub, 13.0d, Blue 2
15 89048 Pad, Buff, 13.0d, Red [1pad=1pc] 2
15 89049 Pad, Polish, 13.0d, White [1pad=1pc] 2
15 1051024 Pad, Surf Prep, 13.0d [Mar, 1pick=1pad] 2
16 222305 Brush, Scb, 28I, Soft Nylon 1
16 222306 Brush, Scb, 28I, Abrasive 1
16 222304 Brush, Scb, 28I, Polypropylene Grout 1
16 374041 Brush, Scb, 28I, Polypropylene 1

T7 331040 (01-2009) 2-3



STAN DARDFPRFneSd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 2 - Replacement Brushes, 800 mm (32 in)

2.4 T7 331040 (09- 2006)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

355000
Fig. 2 - Replacement Brushes, 800 mm (32 in)

Ref. Part No. Description Qty.

v 1 1016634 Brush Assy, Disk, Scb, 16.0 D, Soft Nylon 2
A 2 24299 Bracket, Retainer, Spring 1
A 3 1017368 Hub, Drive, Brush, Disk, 3hole 5.8bc 1
A 4 32746 Screw, Pan, M6 X 1.0 X 35, Ss 3
A 5 01684 Washer, Flat, 0.25 Ss 1
A 6 1017957 Spring, Retaining, Brush 1
v 1 1016633 Brush Assy, Disk, Scb, 16.0 D, Polypropylene 2
A 2 24299 Bracket, Retainer, Spring 1
A 3 1017368 Hub, Drive, Brush, Disk, 3hole 5.8bc 1
A 4 32746 Screw, Pan, M6 X 1.0 X 35, Ss 3
A 5 01684 Washer, Flat, 0.25 Ss 1
A 6 1017957 Spring, Retaining, Brush 1
v 1 1018455 Brush Assy, Disk, Scb, 16.0 D, Super Abrasive 2
A 2 24299 Bracket, Retainer, Spring 1
A 3 1017368 Hub, Drive, Brush, Disk, 3hole 5.8bc 1
A 4 32746 Screw, Pan, M6 X 1.0 X 35, Ss 3
A 5 01684 Washer, Flat, 0.25 Ss 1
A 6 1017957 Spring, Retaining, Brush 1
v 7 379016 Driver Assy, Pad, 16.0d 2
A 8 1017368 Hub, Drive, Brush, Disk, 3hole 5.8bc 1
A 9 1017957 Spring, Retaining, Brush 1
A 10 24299 Bracket, Retainer, Spring 1
A 11 01684 Washer, Flat, 0.25 Ss 1
A 12 32746 Screw, Pan, M6 X 1.0 X 35, Ss 3
A 13 370095 Device, Centering 1
A 14 360943 Screw, Pan, #10- 14 X 0.75, F/Plstc 3

15 370092 Pad, Stripping, 16.0d [Hi Prod 1pad=1pc] 2

15 63248-1 Pad, Stripping, 16.0d, Brown [1pad=1pc] 2

15 63248-2 Pad, Scb, 16.0d, Blu [1pad=1pc] 2

15 63248-3 Pad, Buff, 16.0d, Red 2

15 1051027 Pad, Surf Prep, 16.0d [Mar, 1pick=1pad] 2

15 63248-4 Pad, Polish, 16.0d, White [1pad=1pc] 2

16 222308 Brush, Scb, 32I, Soft Nylon 1

16 222309 Brush, Scb, 32I, Abrasive 1

16 222307 Brush, Scb, 32I, Polypropylene Grout 1

16 374042 Brush, Scb, 32I, Polypropylene 1

T7 331040 (01-2009) 2-5



STAN DARDFP'RFnesd refurbished equipment and supplies visit www.southeasternequipment.net

2-6 T7 331040 (11-2009)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

355001

Fig. 3 - Main Frame Group, Disk Scrub Head

Ref. Part No. Description Qty.

1 1054028 Frame WIidt, Main, Disk [T7] 1

1 1010160 Frame WIdt [T7] (Replaced By 1054028) 1

2 1010556 Stabilizer Widt (Replaced By 1054028) 2

3 09010 Screw, Hex, M8 X 1.25 X 25, Ss 3

3 09010 Screw, Hex, M8 X 1.25 X 25, Ss 9

4 01685 Washer, Flat, 0.31 Ss 1

4 01685 Washer, Flat, 0.31 Ss 7

5 10632-13 Grommet, Rbr, 1.50id, F/ 1.8h, .19matl 5

6 1014318 Strap, Static 1

7 1038560 Tire Assy, Solid, 250mmx80mm, 25mm Id 2

8 09005 Ring, Retaining, Ext, 1.00D, Basic 2

9 1016957 Cap, Vyl, 70mm Id X 25mm L 2

10 1017688 Bracket WIdt, Stand, Jack 2

11 1017218 Washer, Flat, 0.321b 1.00d .12, Ss 2

12 140300 Clamp, Cable, Stl, 0.50d [Insulated] 1

12 26395-1 Clamp, Cable, Stl, 0.56D X 0.38W, 1H 1

13 08716 Screw, Hex, M6 X 1.0 X 20, Ss 1

14 01684 Washer, Flat, 0.25 Ss 1

15 08712 Nut, Hex, Lock, M6 X 1.0, Ss, NI 1

16 1018505 Horn, 12- 48vdc 1

17 15678 Screw, Hex, M6 X 1.0 X 16, Ss 1

18 07515 Washer, Lock, Int, .25, Ss 1

19 01684 Washer, Flat, 0.25 Ss 2
Serial number (00000000- 10441902)
Serial number (10441903- )
Serial number (00000000- 10518138)
Serial number (10518139- )

T7 331040 (03-2012) 2-7



STAN DARDFP'RFnesd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 4 - Main Frame Group, Cylindrical Scrub Head, 700 mm (28 in) (S/N 10448499- )

2-8

T7 331040 (11-2009)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

355002

Fig. 4 - Main Frame Group, Cylindrical Scrub Head, 700 mm (28 in) (S/N 10448499- )
Ref. Part No. Description

1 1054035 Frame WIdt, Main [R14, T7 Cyl]

2 1025354 Plate, Mtg, Horn

3 09740 Screw, Hex, M8 X 1.25 X 20, Ss

4 01685 Washer, Flat, 0.31 Ss

5 10632-13 Grommet, Rbr, 1.50id, F/ 1.8h, .19matl

6 71579 Strap, Static, .19 1.1w 25.01 W/ Grommet

7 1038560 Tire Assy, Solid, 250mmx80mm, 25mm Id

8 09005 Ring, Retaining, Ext, 1.00D, Basic

9 1016957 Cap, Vyl, 70mm Id X 25mm L

10 49263 Tie, Cable, Nyl, 11.41 .19w 3.0 Max D

11 140300 Clamp, Cable, Stl, 0.50d [Insulated]
11 26395-1 Clamp, Cable, Stl, 0.56D X 0.38W, 1H

N_L_L_L_L_L_L_L_LLNMM_L_L_L_L_L_L‘E

12 08716 Screw, Hex, M6 X 1.0 X 20, Ss
13 01684 Washer, Flat, 0.25 Ss
14 08712 Nut, Hex, Lock, M6 X 1.0, Ss, NI
15 1018505 Horn, 12- 48vdc
16 15678 Screw, Hex, M6 X 1.0 X 16, Ss
17 07515 Washer, Lock, Int, .25, Ss
18 01684 Washer, Flat, 0.25 Ss

Serial number (10448499- )

Serial number (00000000- 10518138)

Serial number (10518139- )

T7 331040 (03-2012) 29



STAN DARDFP'RFnesd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 5 - Main Frame Group, Cylindrical Scrub Head, 800 mm (32 in) (S/N 10448499- )

2-10 T7 331040 (11-2009)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

355002

Fig. 5 - Main Frame Group, Cylindrical Scrub Head, 800 mm (32 in) (S/N 10448499- )
Ref. Part No. Description Qty.
1 1056133 Frame WIdt, Main, 80cm [R14, T7 Cyl] 1
2 41619 Washer, Flat, 0.56b 1.38d .11, Ss 2
3 09740 Screw, Hex, M8 X 1.25 X 20, Ss 3
4 01685 Washer, Flat, 0.31 Ss 1
5 10632-13 Grommet, Rbr, 1.50id, F/ 1.8h, .19matl 1
6 71579 Strap, Static, .19 1.1w 25.01 W/ Grommet 1
7 1038560 Tire Assy, Solid, 250mmx80mm, 25mm Id 2
8 09005 Ring, Retaining, Ext, 1.00D, Basic 2
9 1016957 Cap, Vyl, 70mm Id X 25mm L 2
10 49263 Tie, Cable, Nyl, 11.41 .19w 3.0 Max D 4
11 140300 Clamp, Cable, Stl, 0.50d [Insulated] 1
11 26395-1 Clamp, Cable, Stl, 0.56D X 0.38W, 1H 1
12 08716 Screw, Hex, M6 X 1.0 X 20, Ss 1
13 01684 Washer, Flat, 0.25 Ss 1
14 08712 Nut, Hex, Lock, M6 X 1.0, Ss, NI 1
15 1018505 Horn, 12- 48vdc 1
16 15678 Screw, Hex, M6 X 1.0 X 16, Ss 1
17 07515 Washer, Lock, Int, .25, Ss 1
18 01684 Washer, Flat, 0.25 Ss 2
19 1025354 Plate, Mtg, Horn 1
20 08346 Pin, Cotter, .125 X 0.75 2
21 1033355 Bracket, Guard, Lh (800cyl. Scrubhead) 1
22 1032971 Bracket, Guard, Rh (800cyl. Scrubhead) 1
23 08716 Screw, Hex, M6 X 1.0 X 20, Ss 4
24 01684 Washer, Flat, 0.25, Ss 8
25 08712 Nut, Hex, Lock, M6 X 1.00, Ss, NI 4
26 222178 Roller, Pyu, 1.88d 0.53b 3.05I (800cyl. Scrubhead) 2
27 51528 Pin, Clevis, 0.50d X 4.00I 2
Serial number (10448499- )
Serial number (00000000- 10518138)
Serial number (10518139- )

T7 331040 (03-2012) 2-11



STAN DARDFP'RFnesd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 6 - Main Frame Group, Cylindrical Scrub Head (S/N 00000000- 10448498)

2-12 T7 331040 (11-2009)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

355002
Fig. 6 - Main Frame Group, Cylindrical Scrub Head (S/N 00000000- 10448498)

Ref. Part No. Description Qty.
1 1023551 Frame, WIdt (Replaced By 1054035 for 700 mm & 1056133 for 800 mm) 1
2 1025473 Stabilizer WIdt (700cyl. Scrubhead) (Replaced By 1054035) 2
3 09740 Screw, Hex, M8 X 1.25 X 20, Ss 7
4 01685 Washer, Flat, 0.31 Ss 7
5 10632-13 Grommet, Rbr, 1.50id, F/ 1.8h, .19matl 1
6 71579 Strap, Static, .19 1.1w 25.01 W/ Grommet 1
7 1038560 Tire Assy, Solid, 250mmx80mm, 25mm Id 2
8 09005 Ring, Retaining, Ext, 1.00D, Basic 2
9 1016957 Cap, Vyl, 70mm Id X 25mm L 2

10 49263 Tie, Cable, Nyl, 11.41 .19w 3.0 Max D 4
11 26395- 1 Clamp, Cable, Stl, 0.56D X 0.38W, 1H 1
12 08716 Screw, Hex, M6 X 1.0 X 20, Ss 1
13 01684 Washer, Flat, 0.25 Ss 1
14 08712 Nut, Hex, Lock, M6 X 1.0, Ss, NI 1
15 1018505 Horn, 12- 48vdc 1
16 15678 Screw, Hex, M6 X 1.0 X 16, Ss 1
17 07515 Washer, Lock, Int, .25, Ss 1
18 01684 Washer, Flat, 0.25 Ss 2
19 1025354 Plate, Mtg, Horn 1
20 1032947 Stabilizer Widt, W/ RIr (800cyl. Scrubhead) (Replaced By 1056133) 2
21 1033355 Bracket, Guard, Lh (800cyl. Scrubhead) 1
22 1032971 Bracket, Guard, Rh (800cyl. Scrubhead) 1
23 08716 Screw, Hex, M6 X 1.0 X 20, Ss (800cyl. Scrubhead) 4
24 01684 Washer, Flat, 0.25, Ss (800cyl. Scrubhead) 8
25 08712 Nut, Hex, Lock, M6 X 1.00, Ss, NI (800cyl. Scrubhead) 4
26 222178 Roller, Pyu, 1.88d 0.53b 3.05I (800cyl. Scrubhead) 2
27 51528 Pin, Clevis, 0.50d X 4.00I (800cyl. Scrubhead) 2
28 41619 Washer, Flat, 0.56b 1.38d .11, Ss (800cyl. Scrubhead) 2
29 08346 Pin, Cotter, .125 X 0.75 (800cyl. Scrubhead) 2

Serial number (00000000- 10448498)

T7 331040 (11-2009) 2-13



visit www.southeasternequipment.net

STAN DARDFP'RFnssd refurbished equipment and supplies

Fig. 7 - Seat Group

T7 331040 (03-2014)

2-14



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

355003

Fig. 7 - Seat Group

Ref. Part No. Description Qty.
1 1015406 Plate, Seat, W/ Label 1
1 1036299 Plate, Seat, Afmkt, Tj (Japan) 1
2 1038062 Holder Kit, Cup, Assy [T7] 1
3 1038062 Holder Kit, Cup, Assy [T7] 1
4 1025867 Holder, Cup, Blk [T7] 1
5 1038081 Holder, Cup, Brkt, Blk, [T7] 1
6 1016435 Washer, Flat, 0.52b 0.75d .06, Stl, Blk 4
7 393135 Screw, Btn, M8 X 1.25 X 20, Blk 2
8 08709 Nut, Hex, Lock, M8 X 1.25, NI 2
9 9005082 [6] Seat Kit, Std, Repimt 1
9 1048932 Seat, Std [Michigan, Model V- 2505] (Replaced By 9005082) 1
9 9005082 Seat Kit, Std, Replmt (Kit Includes Screw and Spacer) 1

10 223078 [6] Switch, Seat, No 1
11 1017054 Rail, Adj, Slide, Seat, 11.51, W/ Latch 1
12 1017053 Rail, Adj, Slide, Seat, 11.5I 1
13 25537 6] Screw, Pan, Phl, .31-18 X 0.75, G2 4
14 69461 [6] Washer, Flat, 0.38b 0.88d .12, Stl, PI 8
15 32491 Washer, Flat, 0.31 Std 4
16 01760 Nut, Hex, Lock, .31- 18, NI, Thin 4
17 46236 Clamp, Cable, Stl, 0.25D X 0.56W, 1H 1
18 1016000 Plate, Stop, Seat 1
19 1017699 Sleeve, P/M, 0.437d 0.318b 0.571 430ss 1
20 10928 Spring, Tors, 0.49id .05wir 05.0coll 1
21 1018151 Washer, Flat, 0.44b 0.88d .06, Nyl 1
22 09023 Screw, Hex, M8 X 1.25 X 35, Ss, FI 1
23 01685 Washer, Flat, 0.31 Ss 2
24 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
25 223330 Harness, Switch, Seat 1
25 391951 Harness, Seat, [ T7/Ssr ] 1
26 1020170 Molding, Afmkt, Trim, Pvc, .08- .11, 2ft 1
27 1033968 Cover, Box, Battery, Afmkt, Teal[T7] 1
27 1033972 Cover, Box, Battery, Afmkt, Hg[Aramark] 1
28 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2
29 1017218 Washer, Flat, 0.321b 1.00d .12, Ss 2

Serial number (00000000- 10236151)
Serial number (10236152- )
Serial number (00000000- 10226853)
Serial number (10226854- 10382115)
Serial number (10382116- )
[6] Serial number (00000000- 10400496)
Serial number (10400497- 10611439)
Serial number (10611440- )

T7 331040 (03-2014) 2-15



STAN DARDFP'RFnss:I refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 7 - Seat Group

355003

Ref. Part No. Description Qty.
30 1035037 Box, Holder, Ci [T7 Fast] (Teal) 1
30 1024324 Box, Holder, Trimmed [Fast] (Gray) 1
31 1016553 Seal, Rbr 2
32 1048955 Switch, Seat, No [Delta 6440- 04] 1
33 49177 Screw, Pan, Phl, .31-18 X 1.00, G2 4
33 76956 Screw, Hex, .31-18 X 1.25, G5 4
34 1051052 Spacer, Rnd, .38b .88d .38| 4
35 69461 Washer, Flat, 0.38b 0.88d .12, Stl, PI 4
36 1046428 Seal, Afmkt, Rbr, Clsd, Adh, 02ft (ec-H20 Model) 1

Serial number (00000000- 10236151)

Serial number (10236152- )

Serial number (00000000- 10226853)

Serial number (10226854- 10382115)

Serial number (10382116- )

[6] Serial number (00000000- 10400496)

Serial number (10400497- 10611439)

Serial number (10611440- )

2-16 T7 331040 (03-2014)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

T7 331040 (03-2014) 2-17



STAN DARDFP'RFnesd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 8 - Steering Group

2-18 T7 331040 (09-2006)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

355004

Fig. 8 - Steering Group

Ref. Part No. Description Qty.
1 1072829 Support WIdt, Steering 1
2 04417 Screw, Hex, M10 X 1.5 X 60, Ss 4
3 01686 Washer, Flat, 0.44b 1.00 .08, Ss 4
4 69234 Clamp, Cable, Stl, 1.00d X 0.62w, 1h 3
5 39349 Washer, Flat, 0.31 Sae 3
6 08709 Nut, Hex, Lock, M8 X 1.25, NI 3
7 1040295 Joint, U, 0.75id 1
8 46820 Screw, Set, .31-18 X 0.38, NI 4
9 00912 Key, Sq, 0.19 X 0.19, 1.00I 1

10 223065 Bearing, FIng, 2- Hole, 0.75b [Nyl] 1
11 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2
12 1013164 Shaft, Steering, Wheel 1
13 1012002 Wheel, Steering, 300mm 1
14 1019706 Cap, Steering Wheel 1
15 1014328 Key, Sq, 05mm X 05mm, 25| 1
16 64154 Washer, Flat, 0.53b 1.12d .11, Stl, PI 1
17 08711 Nut, Hex, Lock, M12 X 1.75,NI 1
18 1012437 Bellows, Shaft, Steering 1
19 41142 Washer, Lock, Int- ext, 0.38 1

T7 331040 (03-2014) 2-19



STAN DARDFP'RFnesd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 9 - Instrument Panel Group

2-20 T7 331040 (01-2009)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

Fig. 9 - Instrument Panel Group

355005

Ref. Part No. Description Qty.
1 1012068 Panel, Instmt, Lh 1
1 1050592 Panel, Instmt, Lh [Ec- H20] 1
2 1012197 Cover, Panl, Instmt 1
3 1011952 Block, Pivot, Cover 2
4 1052607 Gasket, Panl, Instmt, Lh, .13, Foam, Adh 1
5 1046313 Panel, Instmt, Rh 1
5 9004968 Switch Kit, Key, [T7/Ssr/R14/Strv Rdr] 1
6 1014080 Gasket, Panl, Instmt, Rh 1

7 72969 Rivet, Plstc, .181d X 0.720 10
v 8 1011402 Switch, Key 1
A 9 1017696 Key Set, Replmt [F/ Keyswitch 1011402] 1
v 8 9004968 Switch Kit, Key, [T7/Ssr/R14/Strv Rdr] 1
A 9 361144 Key, Ignition 1
10 1072040 Switch, Rocker, Spst, Paddle 1
11 1011735 Switch, Safety, Shutoff 1
12 1015415 Column, Steering, W/Label [T7] (Teal) 1
12 1023928 Column, Steering, W/ Label [T7] Rm- NiIg (Gray) 1
12 1036372 Column, Steering, Afmkt, Tj (Japan) 1
12 9006188 Column, Steering, Teal [T7 Ec-H20] 1
12 9006189 Column, Steering, Gray [T7 Ec- H20] 1
13 09010 Screw, Hex, M8 X 1.25 X 25, Ss 4
14 01685 Washer, Flat, 0.31 Ss 4
15 1014832 Switch, Horn 1
16 1041822 Light, Led, .312d, 2 Volt [Tri- Color] (ec-H20 Model) 1

Serial number (00000000- 10403818)
Serial number (10403819- )

T7 331040 (01-2013)

2-21




STAN DARDFP'RFnesd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 10 - Front Drive Wheel Group (S/N 10518189- )

2-22 T7 331040 (01-2013)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

355169

Fig. 10 - Front Drive Wheel Group (S/N 10518189- )
Ref. Part No. Description Qty.
1 1019724 Steer- Control Assy, Wheel Drive (See Breakdown) 1
2 1019224 Strap, Nyl 1
3 09010 Screw, Hex, M8 X 1.25 X 25, Ss (Disk Brush) 4
3 09026 Screw, Hex, M8 X 1.25 X 40, Ss (Cylindrical Brush) 4
4 01685 Washer, Flat, 0.31 Ss 4
5 00912 Key, Sq, 0.19 X 0.19, 1.00l 1
v 6 1065808 Harness, Motor, Brake [T7/Ssr] 1
A 7 1047186 Connector, Fem, 3 Recept [Mp630] 1
8 140300 Clamp, Cable, Stl, 0.50d [Insulated] 2
9 361339 Screw, Hex, M6 X 1.0 X 16, Fmg 2
10 19066 Washer, Flat, #10 2
11 130773 Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 4
v 12 9008999 Gearbox Kit, Wheel, 250mm, W/ Connector (See Breakdown) 1
A 13 78950 Connector, Fem, 2cav 2
A 14 78952 Lock, Secondary, M/F 2cav 2
A 15 25837 Terminal, Fem, 20/22ga 2
A 16 25830 Seal, Wire, 14ga 2
17 1028873 Plate, Spacer, Drive (Cylindrical Brush) 2
18 130161 Plug, Hole, Rnd, 0.88d, Blk 1
19 1064972 Bracket, Cord 2
20 33931 Screw, Pan, Phl, M4 X 0.70 X 30, Ss 2
21 02938 Washer, Lock, Int, 08, Ss 2
Serial number (10518139- )

T7 331040 (01-2013)

2-23




STAN DARDFP'RFnesd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 11 - Front Drive Wheel Group (S/N 00000000- 10518138)

2-24 T7 331040 (03-2012)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

355006

Fig. 11 - Front Drive Wheel Group (S/N 00000000-10518138)

Ref. Part No. Description Qty.

1 1019724 Steer- Control Assy, Wheel Drive (See Breakdown) 1

2 1019224 Strap, Nyl 1

3 09010 Screw, Hex, M8 X 1.25 X 25, Ss (Disk Brush) 4

3 09026 Screw, Hex, M8 X 1.25 X 40, Ss (Cylindrical Brush) 4

4 01685 Washer, Flat, 0.31 Ss 4

5 00912 Key, Sq, 0.19 X 0.19, 1.00I 1

v 6 391914 Harness, Motor, #10- 2, 48.0 L, [T7] (Replaced By 9008400) 1
A 7 1047186 Connector, Fem, 3 Recept [Mp630] 1
8 40678-1 Clamp, Cable, Stl, 0.88d X 0.62w, 1h 2

9 361339 Screw, Hex, M6 X 1.0 X 16, Fmg 2

10 19066 Washer, Flat, #10 2

11 49263 Tie, Cable, Nyl, 11.41 .19w 3.0 Max D 4

v 12 9001642 Gearbox Kit, Wheel, 250Mm W/Connector (See Breakdown) 1

(Replaced By 9009000)

A 13 78950 Connector, Fem, 2cav 2
A 14 78952 Lock, Secondary, M/F 2cav 2
A 15 25837 Terminal, Fem, 20/22ga 2
A 16 25830 Seal, Wire, 14ga 2
17 1028873 Plate, Spacer, Drive (Cylindrical Brush) 2

18 1015761 Sleeve, Afmkt, Nyl, #13, 3ft 1

Serial number (00000000- 10518138)

T7 331040 (03-2012) 2-25



STAN DARDFP'RFnesd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 12 - Brake Pedal and Accelerator Pedal Group (S/N 10644406- )

2-26 T7 331040 (03-2014)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

Fig. 12 - Brake Pedal and Accelerator Pedal Group (S/N 10644406- )
Ref. Part No. Description Qty.

v 1 1072477 Pedal Assy, Accelerator, Brake 1
A 2 1058687 Vr, Sensor, Position [Hall] 1
A 3 1031716 Spring, Extn, 0.500d 0.07wir 03.0I 1
A 4 1061049 Vr, Spring, Extn, 0.350d 0.05wir 02.8I 2
A 5 1072478 Vr, Pedal, Foot, W/ Tread 2

6 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2

7 01685 Washer, Flat, 0.38b 0.88d .08, Ss 2

8 41141 Washer, Lock, Int- Ext, 0.31 1
Serial number (10644406- )

T7 331040 (03-2014) 2-27



STAN DARDFPRFneSd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 13 - Brake Pedal and Accelerator Pedal Group (S/N 10508137-10644405)

2-28 T7 331040 (03-2014)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

356189
Fig. 13 - Brake Pedal and Accelerator Pedal Group (S/N 10508137-10644405)

Ref. Part No. Description Qty.
v 1 1051837 Pedal Assy, Accelerator, Brake (Replaced By 1072477 Pedal Assy Kit) 1
A 2 1014548 Vr, Pedal, Brake, W/ Tread (Replaced By 1072477 Pedal Assy Kit) 1
A 3 1051836 Vr, Pedal, Propel, W/ Tread (Replaced By 1072477 Pedal Assy Kit) 1
A 4 1061049 Vr, Spring, Extn, 0.350d 0.05wir 02.8I 2
A 5 1031716 Spring, Extn, 0.500d 0.07wir 03.0l 1
A 6 1064665 Vr, Spring, Tors, 0.55id .05wir 04.0coil 1
A 7 1058687 Vr, Sensor, Position [Hall] 1
8 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2
9 01685 Washer, Flat, 0.38b 0.88d .08, Ss 2
10 41141 Washer, Lock, Int- Ext, 0.31 1

Serial number (10508137- 10644405)

T7 331040 (03-2014) 2-29



STAN DARDFP'RFnesd refurbished equipment and supplies visit www.southeasternequipment.net

2-30 T7 331040 (03-2011)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

355007

Fig. 14 - Brake Pedal and Accelerator Pedal Group (S/N 00000000- 10508136)

Ref. Part No. Description Qty.
v 1 1037142 Pedal Assy, Accelerator, Brake [T7, Ssr] 1
A 2 1011562 Sensor, Position [Hall] 1
A 3 1014548 Pedal, Rest, Foot 2
A 4 1037141 Spring Kit, Ext. 1pc = 2 Springs 1
A 5 1031716 Spring, Extn, 0.500d 0.07wir 03.0I 1
6 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2
7 01685 Washer, Flat, 0.38b 0.88d .08, Ss 2
8 41141 Washer, Lock, Int- Ext, 0.31 1
9 1037142 Pedal Assy, Accelerator, Brake [T7, Ssr] 1

Serial number (00000000- 10327781)
Serial number (10327782- 10508136)

T7 331040 (03-2011) 2-31



STAN DARDFPRFneSd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 15 - Disk Scrub Head Lift Group

\
\

2-32 T7 331040 (03-2011)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

355008
Fig. 15 - Disk Scrub Head Lift Group

Ref. Part No. Description Qty.
1 1056622 Actuator, 24vdc, 04.5strk, 0600Ib 1
2 1009356 Pin, Clevis , 10mm X 40I 1
3 86866 Pin, Hair Cotter, 0.38 D .072 Wir 2
4 1013278 Plate, Arm, Cntr, Lift, Scb Head 2
5 1010401 Pin, Clevis, 16d X 150l 1
6 02942 Pin, Hair Cotter, 0.62 D .120 Wir 5
7 1014076 Bracket, Lift 1
8 363087 Bushing, Fing, 0.44b 1.25d 0.25I 2
9 09770 Screw, Hex, M10 X 1.5 X 25, Ss, NI 2

10 01686 Washer, Flat, 0.44b 1.00 .08, Ss 6
11 09028 Screw, Hex, M10 X 1.5 X 25, Ss 2
12 1015413 Spring, Lift, Head, Scb 1
13 1013281 Sleeve, P/M, 18.5d 10.5b 341 430 Ss 2
14 09746 Screw, Hex, M10 X 1.5 X 90, Ss 1
15 08714 Nut, Hex, Lock, M10 X 1.5, NI, Ss 1
16 1013356 Pin, Clevis, 12mm D X 90mm L 1
17 57048 Washer, Flat, 0.53b 2.13d .11, Sil, PI 2
18 222027 Arm, Lift, Head 2
19 222210 Pin, Clevis, 0.62 D X 2.12l 4

T7 331040 (11-2009) 2-33



STAN DARDFPRFneSd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 16 - Disk Scrub Head Drive Motor Group, 650 mm (26 in)

Replaced By 1071636

2-34 T7 331040 (03-2014)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

355009

Fig. 16 - Disk Scrub Head Drive Motor Group, 650 mm (26 in)

Ref. Part No. Description Qty.
1 1013560 Head, Scb, 650mm 1
2 1017553 Cap, Motor 2
3 1008758 Shaft, Drive, Brush 2
v 4 1048884 Motor, Ele, 24 Vdc 0285rpm 2
A 1048888 Vr, Brush Kit, Motor, 1048884 1
v 4 1000083 Motor, Ele, 24 Vdc 0285rpm (Replaced By 1048884) 2
A 372878 Brush Kit, Motor, Ele 1
A 372879 Hook, Safety 1
A 372880 Cover, Brush, Ele Motor 1
5 1013821 Plate, Sppt 2
6 1014303 Key, Sq, 06mm X 06mm, 60mm L 2
7 08712 Nut, Hex, Lock, M6 X 1.0, Ss, NI 8
8 1052298 Bracket, Support, Hose [T7] (ec-H20 Model) 2
9 1014228 Manifold, Soltn, 650mm 1
10 1016520 Screw, Hex, M4 X 0.7 16 Fmg, Ss 3
11 1059224 Valve, Water, Solenoid, 24vdc, Bm10/Bm10 1
12 377367 Hub, Drive, Brush, Disk, 0.75b 6t (Replaced By 1071636) 2
12 1071636 Hub, Drive, Brush, Disk, 0.75b [6t] 2
13 00928 Key, Sq, 0.25 X 0.25, 1.00I 2
14 15675 Screw, Hex, M8 X 1.25 X 16, Ss 2
15 41186 Washer, Belleville, .31 2
16 01685 Washer, Flat, 0.31 Ss 7
17 1013531 Skirt, Spray, 650mm 1
18 10135832 Retainer, Skirt, 650mm 1
19 09011 Screw, Hex, M8 X 1.25 X 30, Ss 6
20 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 6
21 1052198 Bracket, Wheel, Guiide 650mm 1
22 1010560 Wheel, Bumper, 80d X 25w, Non- Marking 1
23 222460 Sleeve, P/, 0.49D 0.318B 0.50L 430Ss 1
24 140027 Washer, Flat, 0.35b 0.75d .04, Ss 1
25 1014295 Clip, Grip, Hose, 0.75- 1.12, Stl,Blk Vyl (ec-H20 Model) 1
26 140011 Washer, Flat, 0.21b 0.45d .03, Ss (ec-H20 Model) 1
27 607006 Screw, Trs, M4 X 0.70 X 12, Phl, PI (ec-H20 Model) 1
28 33932 Nut, Hex, Lock, M4 X 0.70, NI, Ss (ec-H20 Model) 1
29 01684 Washer, Flat, 0.27b 0.69d .05, Ss (ec-H20 Model) 2

Serial number (00000000- 10409227)

(
Serial number (10409228- )
Serial number (00000000- 10624412)
Serial number (10624413- )

T7 331040 (03-2014) 2-35



STAN DARDFPRFnsSd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 17 - Disk Scrub Head Drive Motor Group, 800 mm (32 in)

(S/N 00000000- 10624412)

Replaced By 1071636

2-36

T7 331040 (03-2014)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

355010

Fig. 17 - Disk Scrub Head Drive Motor Group, 800 mm (32 in)

Ref. Part No. Description Qty.
1 1012630 Head, Scb, 800mm 1
2 1017553 Cap, Motor 2
3 1008758 Shaft, Drive, Brush 2
\v/ 4 1048884 Motor, Ele, 24 Vdc 0285rpm 2
A 1048888 Vr, Brush Kit, Motor, 1048884 1
v 4 1000083 Motor, Ele, 24 Vdc 0285rpm (Replaced By 1048884) 2
A 372878 Brush Kit, Motor, Ele 1
A 372879 Hook, Safety 1
A 372880 Cover, Brush, Ele Motor 1
5 1013821 Plate, Sppt 2
6 1014303 Key, Sq, 06mm X 06mm, 60mm L 2
7 08712 Nut, Hex, Lock, M6 X 1.0, Ss, NI 8
8 1052298 Bracket, Support, Hose [T7] (ec-H20 Model) 2
9 1014776 Manifold, Soltn, 800mm 1
10 1016520 Screw, Hex, M4 X 0.7 16 Fmg, Ss 3
11 1059224 Valve, Water, Solenoid, 24vdc, Bm10/Bm10 1
12 377367 Hub, Drive, Brush, Disk, 0.75b 6t (Replaced By 1071636) 2
12 1071636 Hub, Drive, Brush, Disk, 0.75b [6t] 2
13 00928 Key, Sq, 0.25 X 0.25, 1.00I 2
14 15675 Screw, Hex, M8 X 1.25 X 16, Ss 2
15 41186 Washer, Belleville, .31 2
16 01685 Washer, Flat, 0.31 Ss 7
17 1011376 Skirt, Spray, 800mm 1
18 1012359 Retainer, Skirt, 800mm 1
19 09011 Screw, Hex, M8 X 1.25 X 30, Ss 6
20 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 6
21 1052393 Bracket, Wheel, Guide 1
22 1010560 Wheel, Bumper, 80d X 25w, Non- Marking 1
23 222460 Sleeve, P/, 0.49D 0.318B 0.50L 430Ss 1
24 140027 Washer, Flat, 0.35b 0.75d .04, Ss 1
25 1014295 Clip, Grip, Hose, 0.75- 1.12, Stl,Blk Vyl (ec-H20 Model) 1
26 140011 Washer, Flat, 0.21b 0.45d .03, Ss (ec-H20 Model) 1
27 607006 Screw, Trs, M4 X 0.70 X 12, Phl, PI (ec-H20 Model) 1
28 33932 Nut, Hex, Lock, M4 X 0.70, NI, Ss (ec-H20 Model) 1
29 01684 Washer, Flat, 0.27b 0.69d .05, Ss (ec-H20 Model) 2

Serial number (00000000- 10409227)

(
Serial number (10409228- )
Serial number (00000000- 10624412)
Serial number (10624413- )

T7 331040 (03-2014) 2-37



STAN DARDFPRFnsSd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 18 - Disk Scrub Head Side Squeegee Group, Right

2-38 T7 331040 (11-2004)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

355011
Fig. 18 - Disk Scrub Head Side Squeegee Group, Right

Ref. Part No. Description Qty.
1 1017910 Support WiIdt, Sqge, Rh 1
2 1017832 Retainer, Sqge, Rh 1
3 1015989 Pin, Hitch, .312d X 1.62l 2
4 1017495 Sleeve, P/M, 0.496d 0.318b 1.375 Ss 1
5 1017462 Block, Guard 1
6 222504 Screw, Hex, M8 X 1.25 X 55, Ss 1
7 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
8 86859 Assy.Sqge, Side [Linatex] 1
9 1010876 Link, Sqge 1

10 1017785 Link, Sqge 1
11 1011344 Spring, Tors 1
12 1011334 Spring, Tors 1
13 1011317 Retainer, Spring 2
14 1011717 Sleeve, P/M, 0.625d 0.318b 1.00 L 430ss 4
15 1011719 Washer, Flat, 0.33b 1.38d .075, Ss 8
16 49694 Screw, Hex, M8 X 1.25 X 50, Ss 2
17 222505 Screw, Hex, M8 X 1.25 X 45, Ss 2
18 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 2

T7 331040 (09- 2006) 2-39



STAN DARDFPRFnsSd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 19 - Disk Scrub Head Side Squeegee Group, Left

T7 331040 (11-2004)

2-40



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

355012
Fig. 19 - Disk Scrub Head Side Squeegee Group, Left

Ref. Part No. Description Qty.
1 1017534 Support WiIdt, Sqge, Lh 1
2 1017653 Retainer, Sqge, Lh 1
3 1015989 Pin, Hitch, .312d X 1.62l 2
4 1017495 Sleeve, P/M, 0.496d 0.318b 1.375 Ss 1
5 1017462 Block, Guard 1
6 222504 Screw, Hex, M8 X 1.25 X 55, Ss 1
7 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
8 86859 Assy.Sqge, Side [Linatex] 1
9 1010876 Link, Sqge 1

10 1017785 Link, Sqge 1
11 1011344 Spring, Tors 1
12 1011334 Spring, Tors 1
13 1011317 Retainer, Spring 2
14 1011717 Sleeve, P/M, 0.625d 0.318b 1.00 L 430ss 4
15 1011719 Washer, Flat, 0.33b 1.38d .075, Ss 8
16 49694 Screw, Hex, M8 X 1.25 X 50, Ss 2
17 222505 Screw, Hex, M8 X 1.25 X 45, Ss 2
18 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 2

T7 331040 (09- 2006) 2-41



STAN DARDFPRFneSd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 20 - Cylindrical Scrub Head Lift Group

2-42 T7 331040 (03-2011)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

355013
Fig. 20 - Cylindrical Scrub Head Lift Group

Ref. Part No. Description Qty.
1 1056622 Actuator, 24vdc, 04.5strk, 0600Ib 1
2 1009356 Pin, Clevis , 10mm X 40I 1
3 86866 Pin, Hair Cotter, 0.38 D .072 Wir 1
4 1013278 Plate, Arm, Cntr, Lift, Scb Head 2
5 1010401 Pin, Clevis, 16d X 150l 1
6 02942 Pin, Hair Cotter, 0.62 D .120 Wir 4
7 222210 Pin, Clevis, 0.62 D X 2.12I 2
8 222027 Arm, Lift, Head 2
9 01686 Washer, Flat, 0.44b 1.00 .08, Ss 2

10 1015413 Spring, Lift, Head, Scb 1
11 1013281 Sleeve, P/M, 18.5d 10.5b 341 430 Ss 2
12 09746 Screw, Hex, M10 X 1.5 X 90, Ss 1
13 08714 Nut, Hex, Lock, M10 X 1.5, NI, Ss 1
14 1013356 Pin, Clevis, 12mm D X 90mm L 1
15 57048 Washer, Flat, 0.53b 2.13d .11, Sil, PI 2

T7 331040 (11-2009) 2-43



STAN DARDFPRFnsSd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 21 - Cylindrical Scrub Head Group, 700mm (28 in)

2-44

T7 331040 (10-2007)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

Fig. 21 - Cylindrical Scrub Head Group, 700mm (28 in)

355014 _1

Ref. Part No. Description Qty.
1 1029131 Housing, Machining, Head, 70 Cm Cyl 1
2 1031416 Mount, Link, Mach 2
3 12273 Screw, Hex, M8 X 1.25 X 20, Ss, NI 9
4 01685 Washer, Flat, 0.31, Ss 9
5 1029531 Channel, Lift 1
6 43952 Washer, Lock, Int, 0.31, Ss 9
7 1029538 Bracket, Lift, Upper 1
8 08714 Nut, Hex, Lock, M10 X 1.5, NI, Ss 2
9 01686 Washer, Flat, 0.44b 1.00d .08, Ss 4

10 578717 Screw, Hex, M8 X 1.25 X 50, Ss, FI 1
11 140027 Washer, Flat, 0.35b 0.75d .04, Ss 1
12 07786 Nut, Hex, Std, M8 X 1.25, Ss 1
13 1029215 Tube Assy, Bar, Spray [70cm] 1
14 1025580 Fitting, Pipe, Cap, P06, Nyl 2
15 33584 Clamp, Cable, Stl, 0.63d X 0.50w, 1h 2
16 11329 Screw, Hex, M6 X 1.0 X 16, Ss, NI 4
17 01684 Washer, Flat, 0.25, Ss 8
18 41440 Fitting, Plstc, Str, Bm10/Pm08 1
19 9005805 Hopper, Debris, 70cm, Black, Afmkt 1
20 1029274 Skirt, Tray, Debris [70cm] 1
21 1029272 Bracket, Lip, Debris, 70cm 1
22 07785 Nut, Hex, Std, M6 X 1.00, A2, Ss 4
23 1031132 Hose, Molded 1
24 1031037 Bracket, Mtg, Valve 1
25 09738 Screw, Hex, M5 X 0.8 X 12, Ss 2
26 09739 Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
27 1059224 Valve, Water, Solenoid, 24vdc, Bm10/Bm10 1
28 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 3
29 222210 Pin, Clevis, 0.62d X 2.121 2
30 02942 Pin, Cotter, Hair, 0.62d .120 Wir 2
31 09028 Screw, Hex, M10 X 1.5 X 25, Ss 2
32 363087 Bushing, Fing, 0.44b 1.25d 0.25I 2
33 1034731 Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
34 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 3

T7 331040 (03-2011)

2-45




STAN DARDFPRFnsSd refurbished equipment and supplies visit www.southeasternequipment.net

e "
D o &
o
1SS
R n J N
8
2 \
4 A )
%) /i
o)
/s
o2 =
B
) o
3 <8

¢
N\\ 2y

/X
A

Fig. 22 - Cylindrical Scrub Head Group, 800mm (32 in)

2-46

T7 331040 (10-2007)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

355015_1
Fig. 22 - Cylindrical Scrub Head Group, 800mm (32 in)

Ref. Part No. Description Qty.
1 1030273 80cm Scrubhead, Machining, T7/Cyl 1
2 1031416 Mount, Link, Mach 2
3 12273 Screw, Hex, M8 X 1.25 X 20, Ss, NI 9
4 01685 Washer, Flat, 0.31, Ss 9
5 1029531 Channel, Lift 1
6 43952 Washer, Lock, Int, 0.31, Ss 9
7 1029538 Bracket, Lift, Upper 1
8 08714 Nut, Hex, Lock, M10 X 1.5, NI, Ss 2
9 01686 Washer, Flat, 0.44b 1.00d .08, Ss 4

10 578717 Screw, Hex, M8 X 1.25 X 50, Ss, FI 1
11 140027 Washer, Flat, 0.35b 0.75d .04, Ss 1
12 07786 Nut, Hex, Std, M8 X 1.25, Ss 1
13 1031029 Tube Assy, Bar, Spray [80cm] 1
14 1025580 Fitting, Pipe, Cap, P06, Nyl 2
15 33584 Clamp, Cable, Stl, 0.63d X 0.50w, 1h 2
16 11329 Screw, Hex, M6 X 1.0 X 16, Ss, NI 5
17 01684 Washer, Flat, 0.25, Ss 10
18 41440 Fitting, Plstc, Str, Bm10/Pm08 1
19 9005806 Hopper, Debris, 80cm, Black, Afmkt 1
20 1025273 Skirt, Tray, Debris [80cm] 1
21 1025150 Lip, Tray, Debris, Scb Head, 80cm 1
22 07785 Nut, Hex, Std, M6 X 1.00, A2, Ss 5
23 1031132 Hose, Molded 1
24 1031037 Bracket, Mtg, Valve 1
25 09738 Screw, Hex, M5 X 0.8 X 12, Ss 2
26 09739 Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
27 1059224 Valve, Water, Solenoid, 24vdc, Bm10/Bm10 1
28 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 3
29 222210 Pin, Clevis, 0.62d X 2.12] 2
30 02942 Pin, Cotter, Hair, 0.62d .120 Wir 2
31 09028 Screw, Hex, M10 X 1.5 X 25, Ss 2
32 363087 Bushing, Fing, 0.44b 1.25d 0.25I 2
33 1034731 Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
34 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 3
T7 331040 (03-2011) 2-47




STAN DARDFPRFnsSd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 23 - Cylindrical Scrub Head Drive Group, Right Side

2-48 T7 331040 (01-2009)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

Fig. 23 - Cylindrical Scrub Head Drive Group, Right Side

Ref. Part No. Description Qty.
v 1 1042228 Motor, Ele, 24vdc 1500rpm 0.75hp 23.0a 1
A 1049739 Brush Kit, Carbon, Motor, Replmt [4pcs] 1
A 2 00954 Key, Sq, 0.12 X 0.12, 1.00I 1
v 1 1050372 Motor Kit, Cylrcl, Repimt, F/604980 [T7] 1
A 2 00954 Key, Sq, 0.12 X 0.12, 1.00l 1
3 1050099 Harness, Adapter, Motor [T7] 1
4 01684 Washer, Flat, 0.25, Ss 2
5 608964 Boot, 90deg .27id 0.64id 1.79I, Blk 2
6 1032496 Harness, Adapter, Motor, Cylrcl 1
7 43952 Washer, Lock, Int, 0.31, Ss 2
8 140027 Washer, Flat, 0.35b 0.75d .04, Ss 2
9 1044386 Bracket, Mtg, Motor 1
10 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 8
11 01685 Washer, Flat, 0.31, Ss 2
12 1025026 Screw, Hex, M8 X 1.25 X 180, Ss 1
13 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
14 578717 Screw, Hex, M8 X 1.25 X 50, Ss 1
15 07786 Nut, Hex, Std, M8 X 1.25, Ss 1
16 1033528 Sheave, 06grv, 1.33pd 0.50b, Alm [Pj] 1
17 222818 Screw, Set, #08-32 X 0.25, NI 2
18 1035888 Belt, Drive, 6grv, 508 L X 14 W, [6p]] 1
19 1021036 Bracket, Motor [Machined] 1
20 41360 Bearing, Ball, 0.59b 1.26d 0.35w[2seal] 2
21 1002077 Tube, 0.81d 0.59b 00.5I 1
22 1021050 Shaft, Drive 1
23 378805 Plug, Drive, Brush, Mach 1
24 00911 Key, Sq, 0.19 X 0.19, 0.75I 1
25 79246 Screw, FIt, M8 X 1.25 X 20, Ss 18- 8 2
26 1035173 Sheave, 06grv, 2.96pd 0.59b, Alm [Pj] 1
27 00961 Key, Sq, 0.19 X 0.19, 0.50I 1
28 1022401 Gasket, Cover, Belt 1
29 1022807 Cover, Belt 1
30 1057629 Plug, Idler, Brush [Sgl Brg] 1
31 222177 Shaft, Idler Plug 1
32 01516 Ring, Retaining, Ext, 0.59d, Basic 1
33 222184 Pin, Roll, .094 D X 0.25I, .094/.097 1
34 390996 Screw, FIt, M10 X 1.5 X 20, 10.9, NI 1
35 1044145 Door, Brush 1
36 1029358 Deflector, Water, Cyl Head 2
37 1034731 Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
38 1024636 Sprocket, 48t, 5p 1
39 375195 Sprocket, Timing, 22tooth, 0.50b, [Gt/2] 1
40 377500 Belt, Synchronous, 05mm 500I[05p,Plychn] 1
41 1034845 Strip, Pye, Hi- dns, 0.25 01.75w 05.6l 1
Serial number (00000000- 10346424)
Serial number (10346425- )
Serial number (00000000- 10415583)
Serial number (10415584- )

T7 331040 (11-2009) 2-49



STAN DARDFPRFnsSd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 24 - Cylindrical Scrub Head Drive Group, Left Side

2-50 T7 331040 (02-2009)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

Fig. 24 - Cylindrical Scrub Head Drive Group, Left Side

Ref. Part No. Description Qty.
v 1 1042228 Motor, Ele, 24vdc 1500rpm 0.75hp 23.0a 1
A 1049739 Brush Kit, Carbon, Motor, Replmt [4pcs] 1
A 2 00954 Key, Sq, 0.12 X 0.12, 1.00I 1
v 1 1050372 Motor Kit, Cylrcl, Repimt, F/604980 [T7] 1
A 2 00954 Key, Sq, 0.12 X 0.12, 1.00l 1
3 1052892 Harness, Adapter, Motor [T7] 1
4 1044386 Bracket, Mtg, Motor 1
5 608964 Boot, 90deg .27id 0.64id 1.79I, Blk 1
6 608963 Boot, 90deg .27id 0.64id 1.79I, Red 1
7 140027 Washer, Flat, 0.35b 0.75d .04, Ss 2
8 43952 Washer, Lock, Int, 0.31, Ss 2
9 1032496 Harness, Adapter, Motor, Cylrcl 1
10 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 8
11 01685 Washer, Flat, 0.31, Ss 2
12 1025026 Screw, Hex, M8 X 1.25 X 180, Ss 1
13 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
14 578717 Screw, Hex, M8 X 1.25 X 50, Ss 1
15 07786 Nut, Hex, Std, M8 X 1.25, Ss 1
16 1033528 Sheave, 06grv, 1.33pd 0.50b, Alm [Pj] 1
17 222818 Screw, Set, #08-32 X 0.25, NI 2
18 1035888 Belt, Drive, 6grv, 508 L X 14 W, [6p]] 1
19 1021036 Bracket, Motor [Machined] 1
20 41360 Bearing, Ball, 0.59b 1.26d 0.35w[2seal] 2
21 1002077 Tube, 0.81d 0.59b 00.5I 1
22 1021050 Shaft, Drive 1
23 378805 Plug, Drive, Brush, Mach 1
24 00911 Key, Sq, 0.19 X 0.19, 0.75I 1
25 79246 Screw, FIt, M8 X 1.25 X 20, Ss 18- 8 2
26 1035173 Sheave, 06grv, 2.96pd 0.59b, Alm [Pj] 1
27 00961 Key, Sq, 0.19 X 0.19, 0.50I 1
28 1022401 Gasket, Cover, Belt 1
29 1022807 Cover, Belt 1
30 1057629 Plug, Idler, Brush [Sgl Brg] 1
31 222177 Shaft, Idler Plug 1
32 01516 Ring, Retaining, Ext, 0.59d, Basic 1
33 222184 Pin, Roll, .094 D X 0.25I, .094/.097 1
34 390996 Screw, FIt, M10 X 1.5 X 20, 10.9, NI 1
35 1044145 Door, Brush 1
36 1034845 Strip, Pye, Hi- dns, 0.25 01.75w 05.6l 1
37 1034731 Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
38 1024636 Sprocket, 48t, 5p 1
39 375195 Sprocket, Timing, 22tooth, 0.50b, [Gt/2] 1
40 377500 Belt, Synchronous, 05mm 500I[05p,Plychn] 1
41 01684 Washer, Flat, 0.25, Ss 6
Serial number (00000000- 10346424)
Serial number (10346425- )
Serial number (00000000- 10415583)
Serial number (10415584- )

T7 331040 (11-2009) 2-51



STAN DARDFPRFneSd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 25 - Cylindrical Scrub Head Squeegee Group

2-52 T7 331040 (03-2011)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

355018
Fig. 25 - Cylindrical Scrub Head Squeegee Group

Ref. Part No. Description Qty.
1 391328 Frame WIdt, Sqge, Side, Lh 1
2 391334 Squeegee Assy, Side 2
3 86759 Retainer, Sqge 2
4 69582 Pin, Clevis, 0.31d X 1.00I 2
5 44906 Pin, Cotter, Hair, 0.69d .092 Wir 2
6 86865 Guide, Sqge, Side 2
7 1029380 Angle Widt, Stop, Lh 1
8 1029368 Angle WiIdt, Stop, Rh 1
9 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2

10 44906 Pin, Cotter, Hair, 0.69d .092 Wir 2
11 1030365 Arm, Mtg, Link, Lh Sqge, Cylrcl Head 1
12 69582 Pin, Clevis, 0.31d X 1.00I 2
13 15047 Spring, Extn, 0.620d X 0.08wir, 3.0l 2
14 39019 Pin, Clevis, 0.37d X 0.75I 2
15 25709 Bellcrank, Lift, Sqge 2
16 380587 Screw, FIt, M10 X 1.5 X 20, Ss, 18-8 2
17 64425 Washer, Thrust, 0.61b 1.25d .06, Fgl 4
18 71607 Bushing, Sleeve, 0.63b 0.72d 0.38lI 2
19 391345 Nut, T, M10 X 1.50 X 0.620d X 0.5l 2
20 391346 Nut, T, M8 X 1.25 X 0.500d X 0.5l 2
21 79246 Screw, Flt, M8 X 1.25 X 20, Ss 18- 8 2
22 86860 Bearing, Thrust, 0.50b 0.87d 0.06w 4
23 64173 Bushing, Sleeve, 0.50b 0.59d 0.38l, Stl 2
24 45280 Screw, Hex, .50- 13 X 5.50, G5 2
25 33925 Washer, Flat, M12, Ss 6
26 1031077 Bushing, Sleeve, 0.51b 0.75d 0.16l 2
27 02931 Nut, Hex, Lock, .50- 13, NI, Ss 2
28 391327 Frame WIdt, Sqge, Side, Rh 1
29 1030026 Arm, Mtg, Link, Rh Sqge, Cylrcl Head 1

T7 331040 (03-2011) 2-53



STAN DARDFPRFneSd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 26 - Recovery Tank Group

/
N F
q:é@&

2-54

T7 331040 (03-2014)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

355019

Fig. 26 - Recovery Tank Group

Ref. Part No. Description Qty.
1 1018032 Tank, Recvy, W/Label [T7] (Teal) 1
1 1023942 Tank, Recvy, W/ Label [T7] Rm- Nig (Gray) 1
1 1018034 Tank, Recvy. W/Label [T7 FaST] (Teal) 1
1 1023944 Tank, Recvy, Rm- Cphg, W/ Label [T7 Fast] (Gray) 1
1 9006186 Tank, Recvy, Afmkt, Teal[T7 Ec- H20] 1
1 9006187 Tank, Recvy, Afmkt, Gray [T7 Ec- H20] 1
2 1033973 Cover, Tank, Recvy, Afmkt, Hg [T7] 1
3 222529 Hinge, Leaf 2
4 222463 Screw, FIt, M8 X 1.25 X 20, Blk 2
5 1012055 Hinge WiIdt, Cover 2
6 09740 Screw, Hex, M8 X 1.25 X 20, Ss 12
7 1017218 Washer, Flat, 0.321b 1.00d .12, Ss 12
8 1018304 Hinge, 10mm Pin, Crs, Blk [T7] 2
9 393135 Screw, Btn, M8 X 1.25 X 20, Blk 4

10 1016435 Washer, Flat, 0.52b 0.75d .06, Stl, Blk 4
11 1016430 Screw, Btn, M8 X 1.25 X 25,10.9, BIk 4
12 82829 Clamp, Cable, Stl, 0.63d X 0.75w, 1hole 2
13 15675 Screw, Hex, M8 X 1.25 X 16, Ss 2
14 1016855 Plate WiIdt, Seal, Tank 1
15 1020301 Seal, Afmkt, Bulb, Clsd Cell, Adh, 8ft 1
16 1016871 Spacer, Seal, Tank 2
17 397255 Spring, Cmpr, 0.850d .08wir 2.0l 2
18 605385 Washer, Flat, 0.69b 1.50d .05, Ss 4
19 1017218 Washer, Flat, 0.321b 1.00d .12, Ss 2
20 77270 Screw, Hex, M8 X 1.25 X 60, Ss 2
21 1017705 Pad, Rbr 1
22 1011752 Hinge WiIdt, Tank 1
23 1011753 Hinge WiIdt, Tank 1
24 1017670 Angle, Sppt, Tank 1
25 1017607 Bracket WIdt, Tank, Sppt 1
26 1037821 Filter, Panl, Dust, 2.3 X 4.5 X 6.4 1
27 1016392 Gasket, Fltr, Tank 1
28 1014026 Hose, Vacuum, 1.50id X 057.11, 2cuff,Blk 1
29 1001992 Clip, Hose, Gripper, 1.75id, Blk Ny 2
30 607006 Screw, Trs, M4 X 0.70 X 12, Phl, PI 4
31 385685 Sensor, Level, Liquid, 14vdc O1a .62- 11 1
32 1014079 Clip, Grip, Hose, 1.50id, Dbl, Blk Pyp 1
33 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
34 1017590 Plate, Hinge 2
35 1011536 Hinge, Tank 2

Serial number (00000000- 10346363)
Serial number (10346364- )

T7 331040 (03-2014) 2-55



STAN DARDFP'RFnesd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 27 - Vacuum Fan Group

2-56 T7 331040 (02-2009)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

355020

Fig. 27 - Vacuum Fan Group

Ref. Part No. Description Qty.
1 1039763 Fan, Vacuum, 5.7d, 024vdc, 3 Stage [Bpp] (See Breakdown) 1
1 1021064 Fan, Vacuum, 5.7d, 024vdc, 3 Stage [Bpp] (Australia) (See Breakdown) 1
2 1015506 Screw, Pan, M5 X 16, F/ Plstc 4
3 19066 Washer, Flat, #10 4
4 1011127 Plate, Mtg, Fan 1
5 1013611 Seal, Cover, Recvy 1
6 1014858 Gasket, Adapter 1
7 1014711 Adaptor, Hose 1
8 1034731 Screw, Hex, M6 X 1.00 X 16, Ss, Sems 2
9 01684 Washer, Flat, 0.25 Ss 9
10 07790 Nut, Hex, Fing, M6 X 1.00 9
11 1011140 Seal, Fan 1
12 1011103 Bracket WiIdt, Mtg, Fan 1
13 1011093 Isolator, Vib, .75d, M6 Stud Both Ends 3
v 9003365 Insulation Kit, Acstc, Vacfan 1
A 14 1028514 Insulation, Acstc, Vacfan 1
A 15 1028515 Insulation, Acstc, Hsng, Vacfan 1
16 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
17 41169 Nut, Hex, Lock, .25- 20, NI, Ss 1
18 1011159 Hose, Vacuum, 1.5d X 8.3|, Clr, Blk Wire 1
19 79381 Clamp, Hose, Wormdrive, 1.25-2.00d, .50w 2
20 80491 Sleeve, P/M, 0.375d 0.250b 0.161 430ss 1
21 08716 Screw, Hex, M6 X 1.0 X 20, Ss 1
22 1015803 Bracket, Mtg, Stop 1
23 1015808 Plate, Mtg, Tank 1
24 01684 Washer, Flat, 0.25, Ss 2
25 08712 Nut, Hex, Lock, M6 X 1.00, Ss, NI 1
26 1026322 Bracket, Mtg, Stop 1
27 1034731 Screw, Hex, M6 X 1.00 X 16, Ss, Sems 2
28 01684 Washer, Flat, 0.25, Ss 2
29 80491 Sleeve, P/M, 0.25b 0.38d 0.21 [430ss] 1
30 08712 Nut, Hex, Lock, M6 X 1.00, Ss, NI 1
31 1026270 Bracket, Arm, Prop 1
32 1026986 Screw, Trs, .25-20 X 3.00, Phl, Ss 1
33 578579 Spacer, 0.25b 0.88d 0.50I 1
34 140154 Sleeve, P/M, 0.25b 0.38d 0.3I, PI 1
35 140053 Washer, Flat, 0.28b 0.88d .12, Ss 1

Serial number (00000000- 10261378)
Serial number (10261379- )

T7 331040 (03-2012) 2-57



STAN DARDFP'RFnesd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 28 - Solution Tank Group, Disk Scrub Head

N\

I’ AN

Nz

2-58

T7 331040 (03-2014)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

355021
Fig. 28 - Solution Tank Group, Disk Scrub Head

Ref. Part No. Description Qty.
1 1015405 Tank, Soltn, W/ Label [T7] 1
1 1036374 Tank, Soltn, Disk, Hg, Afmkt, Tj (Japan) 1
2 1012505 Cover, Tank, Soltn [T7] 1
3 1020317 Catch, Cover [T7] 2
4 1020292 Plate, Cover, Tab [T7] 2
5 1020727 Seal, Afmkt, Bulb, Clsd Cell, Adh, 8ft 1
6 1020719 Seal, Afmkt, Bulb, Clsd Cell, Adh, 8ft 1
7 1021677 Rivet, Blind, .156DX0.55X.38D, Ss 10
8 1014072 Bracket, Mtg, Tank 3
9 09740 Screw, Hex, M8 X 1.25 X 20, Ss 12

10 1017218 Washer, Flat, 0.321b 1.00d .12, Ss 8
11 1011885 Cap, Tank 1
12 1011852 Arm, Tank, Retaining 1
13 222516 Sleeve, P/M, 0.496d 0.318b 0.311 430ss 5
14 1016430 Screw, Btn, M8 X 1.25 X 25,10.9, Blk 4
15 1016435 Washer, Flat, 0.52b 0.75d .06, Stl, Blk 3
16 398770 Strainer, Soltn, 80mesh Cyl 1.3d 3.5l 1
17 377349 Fitting, Plstc, Pf12/Pf12, Bh 1
18 73468 Fitting, Plstc, E90, Bm10/Pm12 1
19 82829 Clamp, Cable, Stl, 0.63d X 0.75w, 1hole 2
20 67767 Clamp, Cable, Stl, 0.69d X 0.62w, 1h 1
21 1019879 Conduit, Nylon, .50d 3.0l 1
22 15675 Screw, Hex, M8 X 1.25 X 16, Ss 2
23 385685 Sensor, Level, Liquid, 14vdc O1a .62- 11 1
24 1014825 Hose, Mold 1
25 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
26 49800 Latch, Draw, Soft, Rbr W/ Keeper 2
27 607006 Screw, Trs, M4 X 0.70 X 12, Phl, PI 4
28 1035394 Washer, Flat, 0.17b 0.38d .04, Ss 4
29 01685 Washer, Flat, 0.31 Ss 6
30 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
31 1011853 Arm, Tank, Retaining 1

T7 331040 (03-2014) 2-59



STAN DARDFPRFneSd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 29 - Solution Tank Group, Cylindrical Scrub Head

2-60

T7 331040 (03-2014)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

355021
Fig. 29 - Solution Tank Group, Cylindrical Scrub Head

Ref. Part No. Description Qty.
1 1034271 Tank, Soltn, W/ Label [T7] 1
1 1036378 Tank, Soltn, Cylrcl, Hg, Afmkt, Tj (Japan) 1
2 1012505 Cover, Tank, Soltn [T7] 1
3 1020317 Catch, Cover [T7] 2
4 1020292 Plate, Cover, Tab [T7] 2
5 1020727 Seal, Afmkt, Bulb, Clsd Cell, Adh, 8ft 1
6 1020719 Seal, Afmkt, Bulb, Clsd Cell, Adh, 8ft 1
7 1021677 Rivet, Blind, .156DX0.55X.38D, Ss 10
8 1014072 Bracket, Mtg, Tank 1
9 130773 Tie, Cable, Nyl, 11.0L, .14W, 3.0 Max. D 1

10 1017218 Washer, Flat, 0.321b 1.00d .12, Ss 4
11 1011885 Cap, Tank 1
12 1011852 Arm, Tank, Retaining 1
13 222516 Sleeve, P/M, 0.496d 0.318b 0.311 430ss 5
14 1016430 Screw, Btn, M8 X 1.25 X 25,10.9, Blk 4
15 1016435 Washer, Flat, 0.52b 0.75d .06, Stl, Blk 3
16 398770 Strainer, Soltn, 80mesh Cyl 1.3d 3.5l 1
17 377349 Fitting, Plstc, Pf12/Pf12, Bh 1
18 73468 Fitting, Plstc, E90, Bm10/Pm12 1
19 82829 Clamp, Cable, Stl, 0.63d X 0.75w, 1hole 2
20 67767 Clamp, Cable, Stl, 0.69d X 0.62w, 1h 1
21 1019879 Conduit, Nylon, .50d 3.0l 1
22 15675 Screw, Hex, M8 X 1.25 X 16, Ss 2
23 385685 Sensor, Level, Liquid, 14vdc O1a .62- 11 1
24 1035355 Hose, Afmkt, Pvc, Clr, 0.621d, 02Ft 2
25 63810 Clamp, Hose, Wormdrive, 0.56- 1.06d, .56w 1
26 49800 Latch, Draw, Soft, Rbr W/ Keeper 2
27 607006 Screw, Trs, M4 X 0.70 X 12, Phl, PI 4
28 1035394 Washer, Flat, 0.17b 0.38d .04, Ss 4
29 01685 Washer, Flat, 0.31 Ss 4
30 09740 Screw, Hex, M8 X 1.25 X 20, Ss 8
31 1015026 Hose, Afmkt, Pvc, Brd, 0.62id, 03ft, Clr 1
32 41440 Fitting, Plstc, Str, Bm10/Pm08 4
33 54333 Clamp, Hose, Wormdrive, 0.31-0.88D, .31W 4
34 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
35 1011853 Arm, Tank, Retaining 1

T7 331040 (03-2014) 2-61



STAN DARDFP'RFnesd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 30 - Tanks Drain Group

2-62 T7 331040 (09-2005)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

355022
Fig. 30 - Tanks Drain Group

Ref. Part No. Description Qty.
v 1 1014274 Hose Assy, Drain, 26.3| (Recovery Tank) 1
AV 2 1008639 Cap, Drain Assembly 1
AA 3 1019563 Strap, Drain Cap 1
AA 4 1008637 O Ring, 1.48” Id, 1.76” Od 1
5 14432 Clamp, Hose, Wormdrive, 1.81-2.75d, .56w 2
v 6 1014268 Hose Assy, Drain, 29.6l (Solution Tank) 1
AV 7 1008639 Cap, Drain Assembly 5
AA 8 1019563 Strap, Drain Cap 1
AA 9 1008637 O Ring, 1.48” Id, 1.76” Od 1
10 79381 Clamp, Hose, Wormdrive, 1.25-2.00d, .50w 1
11 222793 Clip, Hanger, Hose, .38d Hole, Ss 2
12 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2

T7 331040 (09-2006)

2-63




STAN DARDFPRFneSd refurbished equipment and supplies visit www.southeasternequipment.net

)

Fig. 31 - Battery Group, 235Ah (S/N 10523206-

2-64

T7 331040 (03-2012)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

355171

Fig. 31 - Battery Group, 235Ah (S/N 10523206- )
Ref. Part No. Description Qty.
1 222280 Battery, 06vdc, 235ah, Wet 4
2 1042532 Bracket, Battery [T7, 220ah Agm] 1
3 1025155 Tray, Battery, 605x370x25 1
4 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2
5 1017218 Washer, Flat, 0.321b 1.00d .12, Ss 4
6 222682 Strap 1
7 223356 Wire, 04ga 12.0l Blk .34ring /.34ring 3
8 611221 Boot, Terminal, Battery, 25.4Mm, Blk 8
9 630375 Spacer, Battery, Foam, 1.25 X 3.3 X 13.7 2
10 87435 Nut, Hex, Flexlock, .31- 18 8
11 1010771 Angle, Sppt, Battery 1
12 397907 Wire Assy, Cable, 4ga, Red 1
v 13 397908 Wire Assy, Cable, 4ga, Red 1
A 1020446 Connector, Anderson, 1321 Series 1
A 1020447 Terminal, Contact, Anderson, 131994, 4ga 1
14 223364 Wire, 04ga 16.01 Blk .34ring /.34ring 1
15 1020105 Sleeve, Afmkt, Nyl, #13, 1ft 1
16 49263 Tie, Cable, Nyl, 11.41 .19w 3.0 Max D 3
17 15675 Screw, Hex, M8 X 1.25 X 16, Ss 2
18 1041030 Cap, Battery 8
Serial number (10523206- )

T7 331040 (03-2012) 2-65



STAN DARDFPRFnsSd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 32 - Battery Group, 235Ah (S/N 00000000- 10523205)

2-66

T7 331040 (03-2012)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

355023_1

Fig. 32 - Battery Group, 235Ah (S/N 00000000- 10523205)

Ref. Part No. Description Qty.
1 222280 Battery, 06vdc, 235ah, Wet 4
2 1015039 Bracket, Battery (Replaced by 1042532) 1
3 1017062 Angle, Spacer, Battery (Replaced by 1042532) 2
4 09740 Screw, Hex, M8 X 1.25 X 20, Ss 4
5 1017218 Washer, Flat, 0.321b 1.00d .12, Ss 6
6 222682 Strap 1
7 223356 Wire, 04ga 12.0l Blk .34ring /.34ring 3
8 611221 Boot, Terminal, Battery, 25.4Mm, Blk 8
9 83415 Spacer, Battery, 2 X 2 X 11, Foam 2
10 87435 Nut, Hex, Flexlock, .31- 18 8
11 1010771 Angle, Sppt, Battery 1
12 397907 Wire Assy, Cable, 4ga, Red 1
v 13 397908 Wire Assy, Cable, 4ga, Red 1
A 1020446 Connector, Anderson, 1321 Series 1
A 1020447 Terminal, Contact, Anderson, 1319g4, 4ga 1
14 223364 Wire, 04ga 16.01 Blk .34ring /.34ring 1
15 1020105 Sleeve, Afmkt, Nyl, #13, 1ft 1
16 49263 Tie, Cable, Nyl, 11.41 .19w 3.0 Max D 3
17 15675 Screw, Hex, M8 X 1.25 X 16, Ss 2
18 1041030 Cap, Battery 8
19 1025155 Tray, Battery, 605x370x25 1

Serial number (00000000- 10523205)

T7 331040 (03-2012) 2-67



STAN DARDFP'RFnesd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 33 - Rear Squeegee Lift Group, Disk Scrub Head

2-68 T7 331040 (03-2014)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

Fig. 33 - Rear Squeegee Lift Group, Disk Scrub Head

355024

Ref. Part No. Description Qty.

1 1009268 Actuator, 12vdc, 40mm Strk [750n] 1
(Replaced by Kit 9010845 - Includes Actuator & Housing)

v 1 9010845 Actuator Kit, Replmt [T7/Ssr] 1
2 1012607 Housing, Spring, Sqge Actuator (Replaced By 1031028) 1
A 2 1031028 Housing, Sqge, Spring, Actuator 1
3 86866 Pin, Hair Cotter, 0.38 D .072 Wir 2
4 94877 Pin, Clevis, 10d X 50l 1
5 01686 Washer, Flat, 0.44b 1.00 .08, Ss 1
6 1009356 Pin, Clevis , 10mm X 40l 1
7 1016639 Spring, Extn, 0.750d X 0.11wir, 4.5l 2
8 96184 Pin, Clevis, 12d X 100I, PI 1
9 86866 Pin, Cotter, Hair, 0.38d .072 Wir 1
10 1031379 Arm WiIdt, Sqge, Rear 1
11 1013515 Bushing, Flex, Ure 2
12 1010401 Pin, Clevis, 16d X 150l 1
13 02942 Pin, Hair Cotter, 0.62 D .120 Wir 1
14 1071094 Caster, Swivel, 50mmd, M10 X 30, Cir PI 2
15 41619 Washer, Flat, 0.56b 1.38d .11, Ss 2
16 01686 Washer, Flat, 0.44b 1.00 .08, Ss 2
17 07787 Nut, Hex, Std, M10 X 1.5, Ss 2
18 32716 Nut, Hex, Jam, M10 X 1.5, Ss 2
19 1018725 Channel, Arm, Lower Sqge 1
20 12138 Screw, Hex, M12 X 1.75 X 120, 8.8 1
21 09741 Nut, Hex, Lock, M12 X 1.75, NI, Ss 1
22 1020182 Spring, Cmpr, 20mm D X 44mm L 1
23 04417 Screw, Hex, M10 X 1.5 X 60, Ss 1
24 01686 Washer, Flat, 0.44b 1.00 .08, Ss 1

Serial number (00000000- 10280388)

Serial number
Serial number

(
(
(
(

10280389- )
00000000- 10627040)

Serial number (10627041- )

T7 331040 (03-2014)

2-69




STAN DARDFPRFneSd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 34 - Rear Squeegee Lift Group, Cylindrical Scrub Head

2-70 T7 331040 (03-2014)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

355025
Fig. 34 - Rear Squeegee Lift Group, Cylindrical Scrub Head

Ref. Part No. Description Qty.
1 1028997 Support, Frame, Sqge 1
2 1028998 Support, Frame, Sqge 1
3 09291 Screw, Hex, M10 X 1.5 X 20, Ss 6
4 01686 Washer, Flat, 0.44b 1.00d .08, Ss 7
5 1029072 Bracket WIdt, Actuator 1
6 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2
7 01685 Washer, Flat, 0.38b 0.88d .08, Ss 2
8 1009268 Actuator, 12vdc, 40mm Strk [750n] 1

(Replaced by Kit 9010845 - Includes Actuator & Housing)

v 8 9010845 Actuator Kit, Replmt [T7/Ssr] 1
A 9 1031028 Housing, Sqge, Spring, Actuator 1
10 1032539 Arm, Spring, Mtg 1
11 1016639 Spring, Extn, 0.750d 0.11wir 04.5I 2
12 1018483 Pin, Clevis, 12mmd X 100mml| 1
13 08182 Pin, Cotter, .125 X 1.00 1
14 1032452 Arm WIdt, Sqge, Rear, Cylrcl 1
15 1013515 Bushing, Flex, Ure 2
16 1071094 Caster, Swivel, 50mmd, M10 X 30, Cir PI 2
17 07787 Nut, Hex, Std, M10 X 1.50, Ss 2
18 1018725 Channel, Arm, Lower Sqge 1
19 12138 Screw, Hex, M12 X 1.75 X 120, 8.8 1
20 09741 Nut, Hex, Lock, M12 X 1.75, NI, Ss 1
21 1020182 Spring, Cmpr, 0.700d, 01.7I 1
22 04417 Screw, Hex, M10 X 1.5 X 60, Ss 1
23 1010401 Pin, Clevis, 16mmd X 150mml| 1
24 02942 Pin, Cotter, Hair, 0.62d .120 Wir 1
25 41619 Washer, Flat, 0.56b 1.38d .11, Ss 2
26 01686 Washer, Flat, 0.44b 1.00d .08, Ss 2
27 32716 Nut, Hex, Jam, M10 X 1.5, Ss 2
28 94877 Pin, Clevis, 10mmd X 050mml| 1
29 1032733 Pin, Clevis, 10mmd X 070mml, PI 1
30 1032732 Pin, Clevis, 12mmd X 070mml, PI 1
31 41619 Washer, Flat, 0.56b 1.38d .11, Ss 1
32 01686 Washer, Flat, 0.44b 1.00d .08, Ss 2
33 08182 Pin, Cotter, .125 X 1.00 2
34 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
35 86866 Pin, Cotter, Hair, 0.38d .072 Wir 1

Serial number (00000000- 10627040)
Serial number (10627041- )

T7 331040 (03-2014) 2-71



STAN DARDFP'RFnesd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 35 - Rear Squeegee Group, 650 mm (26 in)

o
—FR

\14
16

2-72 T7 331040 (11-2009)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

355026
Fig. 35 - Rear Squeegee Group, 650 mm (26 in)

Ref. Part No. Description Qty.
v 9000139 Squeegee Kit, 650mm, Ci [T7/Ssr] 1
A 1 1001468 Frame, Sqge, 700mm 1
A 2 1012934 Plate WIidt, Sqge, Retainer, 700mm 1
A 3 1054375 Knob, Star, 2.75d 4ear 1.11 M8x1.25,Thru 4
A 4 390943 Blade, Sqge, Front, 700mm Linatex, 35.0I 1
A 5 390942 Blade, Sqge, Rear, 700mm Linatex [37.5I] 1
A 6 1033158 Strap Assy, Sqge, 700mm 1
A 7 1010560 Wheel, Bmpr, 80d X 25w, Non- Marking 2
A 8 09011 Screw, Hex, M8 X 1.25 X 30, Ss 2
A 9 140027 Washer, Flat, 0.35b 0.75d .04, Ss 2
A 10 222460 Sleeve, P/M, 0.496d 0.318b 0.501 430ss 2
A 11 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
A 12 01685 Washer, Flat, 0.38b 0.88d .08, Ss 2
v 391384 Squeegee Kit, Oil- Rstn, 700mm 1
A 13 391377 Blade, Sqge, Front, 700mm Oil- Rstn,35.0I 1
A 14 391378 Blade, Sqge, Rear, 700mm Qil- Rstn[37.0I] 1
v 391386 Squeegee Kit, Tile, 700mm 1
A 15 390943 Blade, Sqge, Front, 700mm Linatex, 35.0I 1
A 16 390936 Blade, Sqge, Rear, 700mm Gum Rbr [37.5I] 1

T7 331040 (11-2009) 2-73



STAN DARDFP'RFnesd refurbished equipment and supplies visit www.southeasternequipment.net
Fig. 36 - Rear Squeegee Group, 800 mm (32 in)

_\5
A‘QM
16

2-74 T7 331040 (11-2009)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

355027
Fig. 36 - Rear Squeegee Group, 800 mm (32 in)

Ref. Part No. Description Qty.
v 9000145 Squeegee Kit, 800mm, Ci [T7/Ssr] 1
A 1 1012964 Frame, Sqge, 800mm 1
A 2 1013395 Plate WIdt, Sqge, Retainer, 800mm 1
A 3 1054375 Knob, Star, 2.75d 4ear 1.1l M8x1.25,Thru 4
A 4 390923 Blade, Sqge, Front, 800mm Linatex, 41.5I 1
A 5 390922 Blade, Sqge, Rear, 800mm Linatex [44.0l] 1
A 6 1033102 Strap Assy, Sqge, 800mm 1
A 7 1010560 Wheel, Bmpr, 80d X 25w, Non- Marking 2
A 8 09011 Screw, Hex, M8 X 1.25 X 30, Ss 2
A 9 140027 Washer, Flat, 0.35b 0.75d .04, Ss 2
A 10 222460 Sleeve, P/M, 0.496d 0.318b 0.501 430ss 2
A 11 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
A 12 01685 Washer, Flat, 0.38b 0.88d .08, Ss 2
v 391383 Squeegee Kit, Oil- Rstn, 800mm 1
A 13 391379 Blade, Sqge, Front, 800mm Oil- Rstn,41.5I 1
A 14 391380 Blade, Sqge, Rear, 800mm Qil- Rstn[44.0l] 1
v 391385 Squeegee Kit, Tile, 800mm 1
A 15 390923 Blade, Sqge, Front, 800mm Linatex, 41.5I 1
A 16 390934 Blade, Sqge, Rear, Gum Rbr, 800mm][44.0l] 1

T7 331040 (11-2009) 2-75



T7 331040 (01-2013)

Fig. 37 - Circuit Board Group

STAN DARDFP'RFnesd refurbished equipment and supplies visit www.southeasternequipment.net

2-76



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

Fig. 37 - Circuit Board Group

355028

Ref. Part No. Description Qty.
v 1 9006882 Controller Kit, Replmt, Ci [T7 Disk] 1
A 2 06922 Screw, Pan, M3 X 0.5 X 20, 4.8 4
A 3 1019218 Washer, Flat, 0.14b 0.31d, Nyl 3
A 4 579211 Nut, Hex, Lock, M3 X .5, Ss 3
A 5 1016825 Support, Circuitboard 2
A 6 3701.6 Screw, Pan, #06- 32 X 0.38, Phl Ss Shtmtl 2
A 7 07785 Nut, Hex, Std, M6 X 1.0, A2, Ss 4
A 8 1057560 Washer, Flat, M6.4b, X 16d X 1 Ss 6
A 9 32982 Washer, Lock, Int, 0.25 2
A 10 55248 Mount, Cable Tie 1
A 11 1017754 Panel, Widt, Cntrl 1
A 12 1020284 Seal, Afmkt, Rbr, Clsd, Adh, 03ft (C410217) 1
A 13 1016816 Pad, Thermal, Heat Sink 1
A 14 1030692 Vr, Fuse, 15a, Replmt 1
v 1 9006881 Controller Kit, Replmt, Ci [T7 Cyl] 1
A 2 06922 Screw, Pan, M3 X 0.5 X 20, 4.8 4
A 3 1019218 Washer, Flat, 0.14b 0.31d, Nyl 3
A 4 579211 Nut, Hex, Lock, M3 X .5, Ss 3
A 5 1016825 Support, Circuitboard 2
A 6 3701.6 Screw, Pan, #06- 32 X 0.38, Phl Ss Shtmtl 2
A 7 07785 Nut, Hex, Std, M6 X 1.0, A2, Ss 4
A 8 1057560 Washer, Flat, M6.4b, X 16d X 1 Ss 6
A 9 32982 Washer, Lock, Int, 0.25 2
A 10 55248 Mount, Cable Tie 1
A 11 1017754 Panel, Widt, Cntrl 1
A 12 1020284 Seal, Afmkt, Rbr, Clsd, Adh, 03ft (C410217) 1
A 13 1016816 Pad, Thermal, Heat Sink 1
A 14 1030692 Vr, Fuse, 15a, Replmt 1
15 01685 Washer, Flat, 0.31 Ss 1
16 76426 Washer, Sealing, 0.28b 0.75d Ss/Neo 6
17 1036368 Cover, Panl, Ele, Afmkt, Na, Ce, Tj 1
18 24199 Screw, Hex, M5 X 0.8 X 16, Ss 6
19 1016865 Cable, Ribbon 1
20 41141 Washer, Lock, Int- Ext, 0.31 1
21 1019083 Seal, Cut 1
22 09740 Screw, Hex, M8 X 1.25 X 20, Ss 1

T7 331040 (03-2014)

2-77




STAN DARDFP'RFnesd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 38 - Electrical Group

2-78 T7 331040 (03-2011)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

355029

Fig. 38 - Electrical Group

Ref. Part No. Description Qty.
1 1062850 Support WiIdt, Actuator (For Disk Scrub Head) (Note: For machines built 1
before S/N 10490105 also order Grommet P/N 10632- 13)
1 1021531 Support WIdt, Actuator (For Cylindrical Scrub Head) 1
2 10632-13 Grommet, Rbr, 1.50id, F/1.8h, .19 Matl 1
2 54345 Grommet, Rbr, 1.62id, F/1.9h, .13 Matl 1
3 09023 Screw, Hex, M8 X 1.25 X 35, Ss, FlI 1
4 07786 Nut, Hex, Std, M8 X 1.25, Ss 1
5 09740 Screw, Hex, M8 X 1.25 X 20, Ss 5
6 1017218 Washer, Flat, 0.321b 1.00d .12, Ss 5
7 02424 Relay, 24vdc, 100a, Sp N/O [White] 1
8 01684 Washer, Flat, 0.25 Ss 2
9 08712 Nut, Hex, Lock, M6 X 1.0, Ss, NI 2
10 07514 Washer, Lock, Int, #10, Ss 2
11 01689 Nut, Hex, Std, #10-32, Ss 2
12 20170 Nut, Hex, Jam, .31-24 2
13 32984 Washer, Lock, Int, .31 2
14 39349 Washer, Flat, 0.31 Sae 3
15 32490 Washer, Flat, 0.25 Std 5
16 86379 Fuse, .88 X 3.21 100a 125vac 1
17 1018546 Bracket, Stand- Off (For Disk Scrub Head) 1
18 1034731 Screw, Hex, M6 X 1.00 X 16, Ss, Sems 1
19 76062 Insulator, Panel & Switchboard 2
20 58670 Screw, Hex, .25-20 X 0.50, NI 2
21 32982 Washer, Lock, Int, 0.25 4
22 1017807 Rod, Thrd, Full, .25-20 01.0I 2
23 32520 Nut, Hex, Jam, .25- 20 2
24 383720 Circuitbreaker, 5.0a 1
25 383722 Circuitbreaker, 15.0a 1
26 377433 Gauge, Hourmeter, 12- 60vdc, Analog [10K] 1
27 222683 Gasket, Hourmeter 1
28 09146 Screw, Pan, M3 X 0.5 X 12, 4.8 2
29 39658 Washer, Lock, Int, #04 2
30 01754 Nut, Hex, Std, M3 X 0.5, 8 2
31 391915 Harness, Chrgr [T7] 1
32 1020168 Molding, Afmkt, Trim, Pvc, .08- .11, 1ft 1
33 25005 Screw, Pan, #06-32 X 1.00, 1 2
34 19064 Washer, Flat, #06 2
35 75939 Nut, Hex, Lock, #06- 32, NI 2
36 600437 Switch, Snap Actn, 250vac 16a  RIr 1
37 06922 Screw, Pan, M3 X 0.5 X 20, 4.8 2
38 39658 Washer, Lock, Int, #04 2
39 01754 Nut, Hex, Std, M3 X 0.5, 8 2
40 69234 Clamp, Cable, Stl, 1.00d X 0.62w, 1h 3
41 01685 Washer, Flat, 0.31 Ss 1
42 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
43 391916 Harness, Power, [T7] 1
44 222290 Diode, Ele, Plug 2
45 601359 Plate, Backing, Switch 1
46 41141 Washer, Lock, Int- Ext, 0.31 1

Serial number (00000000- 10490104)
Serial number (10490105- )

T7 331040 (03-2011) 2-79



STAN DARDFP'RRulesd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 39 - Electrical Schematic, Standard & FaST Model (S/N 10426043-

(4] (3} < n
s3|0A
S/ p2 R|ddo pesnun 1
HOSN3S 1119 *ps|qosip s |adoud
S3|0A G'0 Uoyy sse| S| | .
N9 g1 PE-OF <O EE-OF 41 1NdLINO 3MvHE [Zz-er N¥9/G1 V REIVATZS S
?ﬁm 51a Nga/Ze  eer| LNdNI 3xvag aTuLN
8 VA Afzer Nga/el NEE/VEZT
A M grg INd/TE Yeor | 91S INLIOMHL EM:MOWME
UMd g
Y OVA [T HNd/TT YN/VETT V|_H HTA
Zn
TBABT
[RYEREYYe)
NOLLNGHSNd MS NHOH HLVd MOVEATd [er-sr 3A/gp( NIV 2 B
—0 o NS NYOH 280
S1a/0E 1 T2 22 18 NV1/0E GES
25 ~
WON- 1SdS MS g H HSNHa NIVA Afv-er  NyYL/01 W
dv OE =
YR/ OV TAR/B2  eer| MOT 08 Nd HOLOW
HS HOLOVINOD
WON- ISdS MS v d HSNdE NIVN (&8 THR/6 Vl_HeH_IA 0L 3sn4
NOILO3NNOD
1a/0E 1 NgavaZy - Ome Ko vaEz \\ Awo/az | 14 O p 10310
= ENS = 8 1 HSNuE NIVN (78 Jg9/8 g
ANNOND dNv 0E Z
vid 1v3s INNoN »%mwum o HOLOW 5 Vool 3sn4 |
E Y VE 310N VI_H H_IA @ N\ o _.I_ e
HOLIMS 1v3S ¥ 1 HSNYE NIVN [T-er gnd/z L T6d
amm
Y/ VH0/GZE Ot Ne9/3lz \Nund/z e 1Y3S NI '
i
20s - a34/05 -
@40 |ndod puo PO —
o0 8Aowed ) - N 2l
/_\ andui si g-gr JI INOD NIVW (65 " 7a/ éT
HOORIFINIT HIOUVHO
RE O Ma/9z sor| PORIN OUINI-HS
/v
NS 50 o ot
na/v NE9/S
HIOUYHO Q¥YOE-NO he 7 1s 19
Q34dIN03 NI 0980 TN QMOTNVT [ZTar DI
HOLIMS 00143 LNI NH9/VS 1sdS MS
WIa/aeT se-or AlddNS H3MOd O19071 [vz-er Vd0/E 71 =TV
THOLINSAIN
213d08d [Tr-orr NU9/852 ya/5e
AV
axvod
HOLON T13d0dd wIouVHO
- NOL ] ] QHv0d-NO
Vel [ N0 Hhd ~ 1T3d08d 2o Tan/avz >> Eg\vNA TIVNOLL,
n
g o\ e VEEYS)
_ THNNDO 1HANGO _ n4
L < ONId HIGHVHID < Yova
(
4400NV1S e/OE! oA 9 2aA 9 a0A 9 20A © /el
11— 11|11
1 . -1 + -1 + 1 + a/1

a3y

1053088

T7 331040 (03-2011)

2-80



For new and refurbished equipment and supplies visit www.southeasterneql'glrmARD PARTS

Fig. 39 - Electrical Schematic, Standard & FaST Model (S/N 10426043-

NVL=01X NH9=GX
1HM=6% 3A=¥X
AH9=8% (M1g9/€1 3deoxs)vyo=Ex
dnd= /% Ndg=2x%
nig=gx (034/1 3deox8) YNd= 1%

ISMO| |0J SD JaquNU SdiM 8Yg Jo 31610 S,8U0 8y U0 POSDQ JO|0O BJIM 1 4108dS D BADY || IM SOdIM JaYzo ||V °2

*9J04eq SO UlpWed || 1M YIE/E1 PUD OIM/T °1

e 1HO17
=l STE/VEET 2 1 VHO/VEEE EZNG TEAVEVT TR/
NS
NHOH
1d1 L — 151
NadO d371M0Odd NeOH [
: N30 BEg VH0/EZ REIVZT]
&1 N3do
294 | N30
el N3do
p2-od| N39O 1NdLNO F1gV-WMd 30 1SN
pr-od| N340 dnnd_ISvd
oh
82-9d
sed| (it T WNd/LSV4 [szar Nua/zz vlﬁ@HTA T/
- 1031
o tan
2298 | 2037
02-8d 21037 Y313N "NOH
Bl-od faeEy] )
s ela
L1-9d vhun_wn_ H3L3IN UNOH [vi-er WNd/T2 0
or-ad| FIH 1 REIV 3]
281 Sian
TANVd TS "
€] 9iaa 2 WMd O3STNN [ezar
T-0d L0371
S| N3do
0| gag
H3NOL ee LAS VM [TEWI/0Z
—L-8d |
S 9NS
sea] NS XYN V14 01
14 EMS Nd HOLOW
&5 oprg
\\ QV3H [ez-ar IHM/6T WVl_H H_IA
62589L - 1045 NS E |
zz-or | A3Y
T\¢ NH9/5E 3393305 [657  XT0/aT
STa/ET )
52
9MS Wd HOLOW XVA V14 9°1
g -
W1Q/VET EZN VHO/EE - | OMd 33933N0S A1 uNd/L1 FGH_IA
SMS
3A VA Q1ON3T0S
3D10HO TYNSIS Ivea ILYNGILY
70S H3LVM v T a/el m / Wv TBAHET |
2708
AN (3] < Te)

1053088

2-81

T7 331040 (03-2011)



STAN DARDFP'RFﬁesd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 40 - Electrical Schematic, Standard & FaST Model (S/N 00000000- 10426042)

(4] (y] < 0
N=G/82F
¥OSN3s TI19
HTa-1d
\ T A3dg NHE/2E Ear| LNaN1 Bivag
1NdLNO 3WVHE [Zor NG9/ST V1d T ¢v|9z REIVATS] [ saw ez
\ ¢ Mgg W/IE vear| 9IS JILLOHHL aran
uhd
Hhdiyg
= 8 OVAAfzer  Nea/2l a a NHE/ VST
BAKI dnv 2z
Wd_HOLOW
NOLINGHSNE MS NHOH
N2/ 028 ..ugwnh 1-1d NVL/OE ar-er | MS NYOH VY OVA [Ter  WNg/11 v Y MNd/ValT v-id VI_HQH_IA 8-1d
ES
HYHE I HHO
HLYd MOVBATd [et-er 3A/801 3N/ Db -2 289 1-1d
WON- LSdS MS
NHG/HZY 81d V1 1HMWB62 B-er | MO T0S
vNS 8 Y HSNYE NIVA v NVL/01
E~8Sz
WON- LSdS MS s HOLOVINOD
N
NEE/62Y o /7% NeavaRy 1 Vi ABO/VEBZ \\AHO/BZ oo | T4 O34 V ¥ HSNYE NIVK [&5 THm/6 via V|_H w1 0L 3snd
ENS o NOTLO3NNCO
= = q
T = ONNOYO A4Y3LLVE 103410
AaNNOHO 10N ‘ONNOHO 8 7 HsN¥a NIVN [Z&  A49/8
3LVId Lv3S AV 300N 3
9 9 .
Sl ST E EE: n VooT 35n4 _
HOLINS Lv3S Tid
v v VI_H T-bd | [1-2d
] T VH0/GE . TW Ngo 4z or| AV3S V 7 HSNY8 NIVNAT8 gnd/L v-1a 514 & a Ted
ZMs gndsLz ' CNF AN
Y3MOd J0AbZ+ AT g
2 €a
V\ o
s ﬁ ”H $v| + av el
AINOD NIVA [ger T-8d 1-5d
“EA/8% == T fTia/gz e | OOTHEINI e H
H3OHVHO (HVOE-NO TVNDILdD
HLIM 03dd1ND3 N3HK OHINI-NS
e T D> oo =
= = e T T
N M VNOIS ma/nve " d 314 4O ,/VS NH9/S [(2g Is -1d | 1-2d 10 T-1d
MOV - + Mg LYd0
ce-ar -or
N/ dey “ 15dS MS
AlddNS ¥3MOd 01907 [vaar E =
@ VHO/E E 1-1d REIVZZ ary A v
= THOLIMSA3N
B 2T13d0Yd [Toir NH9/852 0 T yg/s2
HOLON_T3dodd
HIOHVHO
¥1a/VET [ ONO HMd 1T3d0d [z 3x/ave Wv A -e- MOLLD
LHM/+2
"’ :
ES)F]
1 o\/\
THNNOO THNNOO
N /\ 9Md H39HVHO <
>
14400NV1S a3t a3d/81
20A 9 204 9 0N 9 J0A 9
1] 11
| T [

1021038

T7 331040 (03-2011)

2-82



For new and refurbished equipment and supplies visit www.southeasterneqt}glrmARD PARTS

Fig. 40 - Electrical Schematic, Standard & FaST Model (S/N 00000000-10426042)

ISMO| |O4 SD JoQUNU oJdIM sYy]y

NVL=0TX NY9=5X%

1HM=6%X 3A=pX

AH9=8X  (M1E/ET 3deoXe)yy0=EX

dnd=/X%X Ngg=2%X

n1g=9%x (034/1 adeoxe) iNd= 1X

Jo 3161p $,9U0 oyj UC POSDQ JO|0D SUIM D1 4100dS D SADY || IM SSUIM JBYZ0 ||V °2Z

- Rusggoq  yig/etl ¢ + Aue3goq azd/1 1

1HOIT
Ya/gET o T 1a/VEET ] T1d VHO/VEEE 128 ™ 1 TIA/VERT B REVER
LNS
dAV]
1d1
g3 1M0Yd NEOH
N3d0 s
SHOLYOIONI re-2d ! N30 NHOH - 'st-ar VHO/EZ 12 13 REIVZ
28| N30
o3 oy
oo | 1Nd1NO 31@v-Amd 38 1SN
SLiva o] Los dhNd_1Sv4
QganozH LeBd ] pa3q
982-pd
HOT0ZH szea| O 1 /1SS e marzz w0 L | K& REWVa
Q3131530 e a3
MO TI0S s L
a3 LSV 222 203
TINdd3E = 21ga H3LIN_ HNOH
1INV 93N 5100 €031
111Va ses] Eiam )
I.No__.._umm irsd| 7937 Y3LIN HNOH [+i-ar YNd/1Z IO
siea| ZICET T REIVI<41
d3Nda orer sa3]
\mmn_ﬁum Sre SIdE
= 9037 H
HONOL viiva fe| ot Z Whd a3SNNN° [eer
2o a3
s N3do
wm<ue.__._ao.._g._1mmu o-ea| 531
PETCE T Bad| 503 OH T NVI/OZ
3SY3EONIOZH 54 oS
1Sv4d -l 2MS
um<umom_m_¢m . mﬁ XVA V14 of
ISVIHONTJO =53] s Wd HOLOW
Toa| OPAGH
S3HOLINS LHM/6T &1d V|_H H_IA v-1d
62589, - 10dS Ms =)
= T-6d NY9/GE Zzz-or | A
33933N0S fe-or  A49/8T
Ng/2b (2NN
”u m w 1-1d
—is— XVN V14 9°1
Wd HOLOW
a3sn 1ON Trr-er | AM4 33933N0S [zi-or und/Z1 V-1d VI_HeH_IA 8-1d
3IAIVA GIONITI0S
70S ¥3LVM e mia/97 -2z m / W Tid REIVGA
20s
o (3} <

1021038

2-83

T7 331040 (03-2011)



t.net

ipmen

it www.southeasternequi

ies vis

STAN DARDFP-RFﬂesd refurbished equipment and suppl

Fig. 41 - Electrical Schematic, ec-H20 Model (S/N 10419534-

- N ) < 0
QvaH
TZor NV1/0Z
XYW
Nd HO1OW V14 0T
LHMW6T
e s T P v Td
9NIN
NO
62589L - L4dS MS T\l Ttd NEORE  zor| A 3933n0s
Ngary TZdl50 N9 690 AdO/8T -~
= T-d Nd HOLOW V49T
dndiLT
3393308 77757 g T4
@3SN ION  1gr] AMd SN
Ngaracy IATVA QIONTT0S
UOSN3S T1ID /| —>
10S ¥3LYM 7o rgjer T2d TTd  T3AHTT
9 [T Td 2108
$Fau 314 Naaze  eeor | LNdNI Divee NY9/ST
1Nd1N0 IVYE Mzgr v Ta< > Td T ] SdW 2T
aTyLN
<Gind [F7 SINdITE 7e-or 9IS ITLLOYHL
d [V 8N g Ngavact
en NOLLNEHSNd Nd YOLOW
TAT MS NYOH o V-Td 9-Td ver
Ndg/ozy T¢d S=2 1-1d  NvLoe OL9r| MSNdOH T6C  YINdIT SINJVETT FEENVERE]
e HLVd YOVEATd M pawo - PR
WOW- 1SdS MS o £T-or TINGT T2d T-d
Naa/Hzy gTd vTd AL 89| MO110S 8y e
vMs HSNYE NIVIA
-8C NVL1/0T dINY 0F
WOW- 1SdS M Wd HOLOW
Nugvazy WOW- 1SASMS yovger PG AR R Hsna NS LHWE HOLOVINOD e
Ndgow 778 TZd TTd 029r 2 ) 1Y oLasny |@
= EMS = INNOYO A¥3LLYE e g1d v1d E*
aNNOY9 < = / SN NOILOINNOD
1ON ‘GNN0YD 81
31v1d 1v3S I HSNYE NIYA o 103¥10
— — JWYHH ‘310N 8 X8 dIY 0F —
Wd HOLOW 440aNYLS
| STINNOO 80TNNOO HOLIMS 1V3S ayojiz "o undis s Hsnug z_ﬁ(%w <
NSEEzy 87 VHOTOEE T2d s T1d V<& 5 J r — J
YIMOd OAATZ (41111
MOOTH3LNI TIT RIS
Tavgy | HF0HVHD ayvod NO anLs (+)
T2d T4 Tame Tor] YOOTHaLNI INOD NIVIN [ - @wﬂ
ms VTN OUINT-MS
n1gve NYOIVS __Td
WTd77{d 74 3Td  |Nd9/5[Ted Tred
o NaN13d AMOTWYT|—— s
SEI[ unais Alddns | Z7-9C NYO7ES HOLIMSATN 1SdS MS
¥3INOd 10T —75r—vaoE TZd T TN ] VS $iHE IO
13408 7 Naoras: S
¥OLOW T3dOdd
T13N/EE s~ LHWIZ
STaVeT Zr{ GND Md [ P2 T 27T Td
ayvod NO ands () VTYLN
v
NY8/azy
+ON1d YIDUYHD
[440aNVLS 6ZNNOD s N TNNoD
STATAET STATOET g v q39rar
| | ]l
STAET _ = || E Fa3an
2aA9 2aA9 2aA9

1053576

T7 331040 (02-2009)

2-84



t www.southeasterneql'gnrmARD PARTS

Fig. 41 - Electrical Schematic, ec-H20 Model (S/N 10419534-

ies visl

For new and refurbished equipment and suppl

r—— " - -~ @ - 7
| T30 |
_ 87130 _
! L9 RELN !
_ v 113 _
sor—
! SO y3ouvds !
1 _ avds 1
_ M8ET| 8-or 990 andiL _
_ v vdS _
| 22 TAWG| ~¥-90 £ (X998 3p1vh OzH00 i
HOLIMS a10s
HSM3 OH-99 T - @
SININOJWOD 1 v 108 _ i
JinaowoeHse | | A
v a3
Nd9 NIOG6 | TS0 NYO/VS0T
N9 a3 ‘“ TAANVYOT
[NV YT STIAET | T TSr Q4v08 T04LNOD 4110
ga31 OZH-99 %)
¢EL:] KO8 | T esr diNNd NOILN10S
HOLIMS 34NSSTYd ndino m%mm _
W3LSAS oNI.aPM\o NS ’Iz )i hl
I8/1ET TR | 65t AndLno 5%..% — — d:«.ﬁ_um:ﬁ f
_|w_._ﬂmm4| ~ogr 3don NHVTY OCH-99
60—
ST 1 _rozo 0 IR
NTG/MET G-G0 Az AA crst— TINEVS V0T 3SN4
379YN3
Nggrz | e ns— TIANS S TIAWS N9g2s
2]
ond 1HOM
19€T M19/vaET T-¢d @ 1-Td 940/veee T-¢d T-Td 13ANGVT RENNE[ZS
IMS
dAYT ONIHSYTH
1d1
HOLYOIANI N340 NYOH
2294 N3dQ
££0d ] N350 NYUOH ~e7-9r 5H0k P Ted m T1d TIAAT
Te-
06~
Houu3 e 187
siiva 4z
TaNvd NY8/Zg
HONOL NNIGIN ¥ LVM T WMd/OZH-9® [—ggar——>
MO1¥3LYM
MO NBTIO
NOLNIoS 1 Y3LIN HNOH
™ At
v AT Y3LIN ¥NOH 7
HOIH 3UNSS3td NOQ yr-or INd/te TINGT
2ilva 12d T-d
WNIJ3IN 34NSSTAd W_B@m TH
MOT3UNSSTd NMOA ¢ WMd d3SNNN [7gz=gp
v11va
1
HOIH ¥31YM
3SV3403a Y3 Lym
d31SINO
3SY3403a Y3 Lvym
-09
3Sv3d03a mm:wmmmmﬁw,w\ﬂo,qm
3SY3YONI 3dNSSTHd NMOad
S3HOLIMS
AN (3] < n

1053576

2-85

T7 331040 (02-2009)



STAN DARDFP'RFﬁesd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 42 - Wire Harnesses Group, Main (S/N 10426043-

NO QI NNLLNGD
9 1Ividaa

ol

a TIvLaa

d=4 M3
ALIAVD '9nid X SE - = - Ll O 2l
1€ O YE 6l O €2 ALIAVY ‘9nd X 1
2e O EE SEO 22 0E O ol
ALIAVD 'onTd X | 2E 0zo| Iz slol &
ALIAVD '9ntd X | 1€ 8z20| oz 620| &
ALIAVD ‘9nTd X | OF | ALIAvo ‘onid X | sl zo| L
ALIAVQ ‘On1d X [-v4 9 O 8l ALIAVQ ‘gnd X 9
ALIAVQ '9nd X 8z g5 0 Ll 8 O =]
sid| z |Auavotenid x| ol sio| v
ALIAVD '9NTd X 92 E2 O sl ALIAVO '9Nn1d X E
220 j=v4 120 i d ALIAVY ‘ONTd X k4
€ o] bz abio| el |ALAVD ‘entd X | 1
“ON "ON ‘ON "ON ‘ON "ON
JHIM L3X00s JHIM L3X00s JHIM L3X00s
ONTHIM
9-d HOLD3NNOD
REINZ
ANINNHLSNI
[669]
[ L
[262] , [+85] 4
1€) &'l odN|IIIII4 |
- = 3x0EY 335 H7 |
] LWL m}wg\ommmm
= —— S — -
—— 641N00 <R
SIHONI GE 4
fas” oL E _”mwm_,“_ E
PRSI ) _ 39
0°E AMIAT
ok ¢ 3rL 39IM
lei] GH Zs
HOLO3NNOO sz e — )
\7’.; E HOLOW
13d0dd 28
5
) [es2]
ENals =TS} (2) 51 {
a TvLaa _
d0.1S|
[ L
g HOLIMS d01S
4019 | RoN BTN
4 - o [
zol
S ﬂ“nﬂ JHONI 0%
lvez] S \udia 2
* I-d 2-d I-d 2-d
ool [£92] ERERLY) / 7 [efe)Y oums
@ 5ol e 3non | Voo
a TvLan 9 Tviaq | @ SMS
[EvE]
- ) GE
alvyg N193g
[989]
0'LZ
0.8
[es \ 1 (ERE)V NOLLNE
~ L 06z peo _ N
os || o (@) :
INYOI
veofa
i o O
A _ _Im.m_x;m
3 TvLaa T
00 AT
[89€]
2) g¥l

HOSN3S
e
z2n

V-
Wniva

8) 1

1052906

T7 331040 (03-2011)

2-86



HOLVYNLOV
L4177
av3HEnyos

1052906

2-87

Fig. 42 - Wire Harnesses Group, Main (S/N 10426043-

For new and refurbished equipment and supplies visit www.southeasterneql'glrmARD PARTS

Ago AN SulN
s E ﬂ | ¥DIVIYE  HOLOVINOD
LINJHID NIVA
za 1a
A0 [e][=2] . ﬁ
EIC) 98 4 - m w m m
[68] 3 3
) (2) &°F + e * ) (2I3]
[ % s
2 0L
E : o . 201
[z2i] \/ X &9 m.h_xoz_ﬂo.wH
os ma,.m AM3AS
3A33TS 1ov 20 1a 1L 3AIM
vl 3L JHIM f19g] €1 ]
z'se < Ead W) 1 S NOdd TINNLLNOD
006 QdaLyLod
a mviaa
By
M -_—""> ———— —— —
i
[9g€] [£92] 5 o
9G€ g )
& 9 1 . S3LYNIDIHO
" SlE e s | SN
9—
o1 " " NIN snd 180 280 434 0°0] —=—
W 6| & I o
2
SR T e
(€) 0’5
> Bu1 281 sl
[84] (2) 0°L (2 52
g |
: [622] _m_l |_m_
XJ Y i

glo

\74

[21]1es2

[=] ] o]
0's o1 v e

%4
H3L3IN
HNOH diY 5
IH I+ ¥IAVINE
ALINJHID

189

dNy Ol
2+ ¥IvIHE
LINJ¥Id
283

¥OLJIYLINOD
NIV
YIN

mZ
<o
S0

H

T7 331040 (03-2011)



STAN DARDFP'RFnesd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 42 - Wire Harnesses Group, Main (S/N 10426043- )

-
LSS
W2To
S5m=

W

71.0_12)

]
- o
- 2
=
=
= 8
= s ne {
~ 0
B . S |
(=]

57.0

|
o
]
13 @ [14¢] E
[145]
e

o'
A
hs
=
o
El e
i3

[
g -
I
"3

85

ok
=
o

¥
B
=1

CONNS
TO MTR4
v I

I
> 2 2
S 2 s
of -
=8 1
BE o
3 q
3 =
1052906
Ref. Part No. Description Qty.
v 1 1052906 Harness, Main [T7] 1
A 2 1047189 Connector, Mal, 3 Cav [Mp630] 1
A 3 1013835 Connector Body, Fem, 2 Recept.[Molex] 1
Serial number (10426043- )
2-88

T7 331040 (03-2011)



For new and refurbished equipment and supplies visit www.southeasterneql'glrmARD PARTS

Fig. 43 - Wire Harnesses Group, Main (S/N 10236152-10426042)

NO QINNLLNOD
9 TvLaa

S

g 40 & LIJHS
NO QENNILNOO
a mvLaa

d TvLaa =

0 TIvLia

9 TvLda

=4

A_d

H

g HOLIMS dOLS
>oz“mmrw2w
o4

H
s

A_f
®
4

gq NOLLng

YOH|

A_f

YOH|

HH

® ¥

AIA

- @q A

AN

IHILIMS
o (©

2-89

T7 331040 (11-2009)



STAN DARDFP'RFﬁesd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 43 - Wire Harnesses Group, Main (S/N 10236152-10426042)

|?|
oz 2] ©°
H o X |

<o
=50

GND
)
STANDOFF|
GROUND

A B
D)
=] [=]

MTR6
SCRUBHEAD
LIFT
ACTUATOR

@
T
i
2 g7 | X
: e z =
= S ot
| o [e] g
) | Zaah
il = ntuz
| < 35
il
H il
oo < |
253 <@ ox
X
O,
2 = _ |
| 8 i
o~
e, 48] Ox |
_mn. = i
~SE3 |
882
£2o =
O 2 i
51} o |
il
il
1l

ﬁ
DI
MAIN

CONTACTOR

DETAIL D
ROTATED 90°
CONTINUED FROM

SHEET 1 OF &

2-90 T7 331040 (11-2009)



For new and refurbished equipment and supplies visit www.southeasterneqtgurmARD PARTS

Fig. 43 - Wire Harnesses Group, Main (S/N 10236152-10426042)
<]

oI
Ni-ww
Bis
sugz

MOTOR

=
w
o}

WATER
VALVE

=]
=
gz
wu
[t
=3
7

=1 -] 32t
179 < E 52525

DETAIL J

DETAIL H

mg’%% E o
w0 X ] |
i= I s . E— =2 [8]@o z
& =[] ° foz T
2% s — tég’é——J
gg 5 z = £82
ZEZ o
=8
g2
=€
8
Ref. Part No. Description Qty.
v 1 391991 Harness, Main, Disk / Cylrcl [T7] 1
A 2 1047189 Connector, Mal, 3 Cav [Mp630] 1
A 3 1013835 Connector Body, Fem, 2 Recept.[Molex] 1

Serial number (10236152- 10426042)

T7 331040 (11-2009) 2-91



STAN DARDFP'RFﬂesd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 44 - Wire Harnesses Group, Main (S/N 00000000-10236151)

6SQ
3 TvLad

QIANLLNOD

S

L

i

It

A

3
=

3
=

=}

=

)
]

E)

AN

YOSN3S
019
zn

gq NOLLNE

NHOH

© ”

= @@ ADL
i @ IHOLIMS

T7 331040 (02-2009)

2-92



For new and refurbished equipment and supplies visit www.southeasterneql'glrmARD PARTS

Fig. 44 - Wire Harnesses Group, Main (S/N 00000000-10236151)

E‘ :@

STANDOFF I
GROUND

INTERL OCK
SWITCH

b_d
(=[]
CHAleEIiER

= [=]
i e ol
< @ afm o
[ = PKp Eaks
< <KD =}
: 9z] %%
—— g <

Dz

OONE"
¢ w
1 E 3%
1 (=158
ROOR-"

©

@

— ['4
: [ 2
i E —E‘;t’

1 o o<

-

=z

o

[}

DETAIL D
ROTATED 90°
CONTINUED

T7 331040 (02-2009) 2-93



STAN DARDFP'RFnesd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 44 - Wire Harnesses Group, Main (S/N 00000000-10236151)

o] [ L]
LT
SEES g — gzite
gafzs &I = B
sugzs &= =

SOL2
SOLENOID

SW4-
SOLUTION

DETAIL G
CONTINUED

Ref. Part No. Description Qty.
1 391950 Harness, Main, [ T7/SSR ] (Replaced by Kit #9001454) 1

Serial number (00000000- 10236151)

2-94 T7 331040 (02-2009)



For new and refurbished equipment and supplies visit www.southeasterneqtgurmARD PARTS
Fig. 45 - Wire Harnesses Group, Tank

RECOVERY
TANK
L IBHT
REVOLVING A
REVOLVING P2
L IGHT
SWITCH A
P3

MAIN
HARNESS

VAC

MOTOR
RECOVERY
TANK
SWiTcH
355031
Ref. Part No. Description Qty.
1 391913 Harness, Tank, [T7] 1

T7 331040 (02-2009) 2-95



STAN DARDFP'RFnesd refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 46 - Wire Harnesses Group, ec-H20 Option (S/N 10419534- )

WIRE TERMINATION FOR "N" PLUG

ec-H20
MODULE

I o o
I:lI:II:lI:l

POSITION# WIRE #
T e ALARM CONNECTOR END VIEW
5 % " WITH WIRE LOCATION
3 m (COMPONENT END OF CONNECTOR)
4 2 N
5 13W ” 101
6 13,
7 101
8 105 M ——1
9 99
10 64 T K
11 54A
12 54B
PRESSURE
SWITCH
12X30.0
JR G €
2X50
NEGATIVE  MAIN A
STAND-OFF CONTACTOR e—E
o o~
2X50 100
2X 200 200
137) (137 52 300
WIRE #52
POSITION [B] c 2X30
100 <> @.‘ FILTER
o
L 7 (o) 9 capaciTor
P
100
2X 40
A B
¢ A %N WIRE #1058
WIRE #54 400 POSITION [B]
POSITION [A] 3X 100
H % ‘ 2X 100 ~ o
LED D‘-‘J—@ —m f i K @U |E | }Sgllle\J/I-II;ION
e & o/
WIRE #104B
POSITION [A]
1
IE MAIN HARNESS
1l [ CONNECTION
(ENABLE SIGNAL)
#22
POSITION B
1050394
Ref. Part No. Description Qty.
1 1050394 Harness Assy, Wire [T7 Ec- H20] 1

Serial number (10419534-

)

2-96

T7 331040 (02-2009)



For new and refurbished equipment and supplies visit www.southeasterneqlgurmARD PARTS

Fig. 47 - Label Group

355032

Ref. Part No. Description Qty.
1 1015167 Label Set, Info/Hzrd 1
1 1019186 Label Set, Info/Hzrd, Tj [T7] (Japan) 1
2 1056322 Label, Model, Side, White [T7] 2
3 N/A Label [Nfsi Certification] 1
4 1047746 Label, Logo, 06.91, White, [Tennant] 1
5 1026686 Label, Battery, Diagram [T7 / R14] 1
6 1047747 Label, Logo, 06.91, White, Hg, [Tennant] 1
7 1062813 Label, Logo, 12.3I 4color [Ec- H20] 2
7 1062814 Label, Logo, 06.11 White / Tl [Fast] 2
8 1050003 Label [User, Attention, Ec- H20] 1
8 391451 Label [Attention Fast Users, 5400s] 1
9 1068925 Label, Do Not Add Detgt[Ec- H20] 1
10 1030507 Label, Warning, 2x2 [No Step] (Disk Model) 3
10 1030507 Label, Warning, 2x2 [No Step] (Cylindrical Model) 1

T7 331040 (03-2014)

2-97



STAN DARDFP'RFnesd refurbished equipment and supplies visit www.southeasternequipment.net

2-98 T7 331040 (11-2009)



For new and refurbished equipment and supplies visit www.southeasternequipment.net OPT|0NS

SECTION 3

Contents Page
Fig. 1 - FaST Group, Disk ScrubHead ......... 3-2
Fig. 2 - FaST Group, Cylindrical Scrub Head ... 3-4
Fig. 3 - ec-H20 Group, Disc ScrubHead .. ..... 3-6
Fig. 4 - ec-H20 Group, Cylindrical Scrub Head .. 3-8
Fig. 5 - Flashing LightKit.................... 3-10
Fig. 6 - Battery Group, 180Ah,

Maintenance Free ................. 3-11
Fig. 7 - Battery Group, 220Ah,

Maintenance Free ................. 3-12
Fig. 8 - Battery Group, 335Ah ............... 3-13
Fig. 9 - Battery Charger Kit, On-Board ... ..... 3-14

Fig. 10 - Battery Chargers Group, Off-Board .. 3-16
Fig. 11 - HydroLink® Battery Watering

SystemKit .......... ...l 3-18
Fig. 12 - BasketKit ......................... 3-19
Fig. 13 - Documentation Group .............. 3-20

T7 331040 (03-2014) 3-1



OPTIONS

For new and refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 1 - FaST Group, Disk Scrub Head

T7 331040 (01-2009)



For new and refurbished equipment and supplies visit www.southeasternequipment.net OPT|0NS

355033
Fig. 1 - FaST Group, Disk Scrub Head

Ref. Part No. Description Qty.
1 1017015 FaST 365 2 Ltr, Detergent 1
1 1017022 FaST 665 2 Ltr, Detergent 1
1 9002021 FaST 965 2 Ltr, Detergent 1
2 1035037 Box, Holder CI [T7 FaST] (Teal) 1
2 1024324 Box, Holder [Fast Trimmed] (Gray) 1
3 1016553 Seal, Rbr 2
4 1002898 Fitting, Plstc, Str, Bm04, Cplg, Fem 1
5 30013 Washer, Flat, 0.31 Fender 1

v 6 1014282 Pump, Soltn, Ele, 24vdc 1
A 9001240 Pump Kit, Head, Soltn 1
7 64778 Fitting, Plstc, E90, Bm08/Pm06 1
8 24584 Fitting, Brs, E90, Pm06/Pf06 Special 1
9 24698 Fitting, Brs, Str, Pf02/Pm06 1
10 26426 Fitting, Brs, Tee, Pf02/Pm02/Pm02 1
11 1005564 Fitting, Plstc, E90, Bm06/Pm02, Nyl 1
12 1017386 Valve, Air Vent, Float Type 1
13 43555 Clamp, Hose, Wormdrive, 1.62- 3.50d, .56w 1
14 1014617 Bracket, Pump, Soltn 1
15 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2
16 01685 Washer, Flat, 0.31 Ss 2
17 1015455 Valve, Check, Bm06/Bm06, 5psi 1
17 1040501 Valve, Check, 0015Psi Bm06/Bm06 1
17 1015455 Valve, Check, Bm06/Bm06, 5psi 1
18 607775 Clamp, Hose, Wire, .63 - .66, Blk 3
18 607775 Clamp, Hose, Wire, .63 - .66, Blk 2
19 1014295 Clip, Spring Holder Blk Vinyl Coat 1
19 573073 Clip, Grip, Hose, 1.00-1.38, Zn 1
20 1016520 Screw, Hex, M4 X 0.7 16 Fmg, Ss 2
21 9003005 Fast Kit, Ci, Injector [T7/Ssr Fast li+] (See Breakdown) 1
22 1006400 Hose, Afmkt, Pvc, Brd 0.38id 3ft 1
23 1006415 Hose, Afmkt, Pvc, CIr 0.25id 3ft 1
24 18188 Bracket, Spring 1
25 1018504 Spring, Extn, 0.500d X 0.04wir, 4.0l 1
26 26395-2 Clamp, Cable, Stl, 0.38d X 0.38w, 1h 1
27 56799 Rivet, Blind, .125d X 0.38 X .25d, Alm 1
28 02892 Washer, Flat, 0.12b 0.38d .03, Stl, PI 1
29 9003909 Fast Kit, Injector, Ci [T7/Ssr Fast li+] (See Breakdown) 1
29 9008885 Fast Kit, Injector, Ci[T7/Ssr/T16 Fast3] (See Breakdown) 1
30 10632-13 Grommet, Rbr, 1.50id, F/ 1.8h, .19matl 1
31 1002899 Fitting, Plstc, Str, Pm04, Cplg, Mal 1
32 1005435 Fitting, Plstc, Pipe, Cap, Pf04 1
33 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 3
33 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 4
34 1014974 Hose, Afmkt, Pvc, Brd 0.38id 2ft 1
35 613735 Clamp, Hose, Wir, .40 - .42, Yel 2

Serial number (00000000- 10337089)
Serial number (10337090- 10558840)
Serial number (10558841- )

T7 331040 (03-2012) 3-3



OPTIONS

For new and refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 2 - FaST Group, Cylindrical Scrub Head

34

T7 331040 (01-2009)



For new and refurbished equipment and supplies visit www.southeasternequipment.net

OPTIONS

Fig. 2 - FaST Group, Cylindrical Scrub Head

355034

Ref. Part No. Description Qty.
1 1035037 Box, Holder CI [T7 FaST] (Teal) 1
1 1024324 Box, Holder, Trimmed [Fast] (Grey) 1
2 1016553 Seal, Rbr 2

v 3 1014282 Pump, Soltn, Ele, 24vdc 1
A 9001240 Pump Kit, Head, Soltn 1
4 64778 Fitting, Plstc, E90, Bm08/Pm06 1
5 24584 Fitting, Brs, E90, Pm06/Pf06 Special 1
6 24698 Fitting, Brs, Str, Pf02/Pm06 1
7 26426 Fitting, Brs, Tee, Pf02/Pm02/Pm02 1
8 1005564 Fitting, Plstc, E90, Bm06/Pm02, Nyl 1
9 1017386 Valve, Air Vent, Float Type 1
10 43555 Clamp, Hose, Wormdrive, 1.62- 3.50d, .56w 1
11 1029095 Bracket, Pump, Solution 1
12 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2
13 01685 Washer, Flat, 0.31, Ss 2
14 1015455 Valve, Check, 0005psi Bm06/Bm06 1
14 1040501 Valve, Check, 0015Psi Bm06/Bm06 1
14 1015455 Valve, Check, 0005psi Bm06/Bm06 1
15 607775 Clamp, Hose, Wir, .63 - .66, Blk 3
15 607775 Clamp, Hose, Wir, .63 - .66, Blk 2
16 1014295 Clip, Spring, Holder, Blk Wyl 3
16 573073 Clip, Grip, Hose, 1.00-1.38, Zn 3
17 9003005 Fast Kit, Ci, Injector [T7/Ssr Fast li+] (See Breakdown) 1
18 1015486 Fitting, Plstc, Tee, Bm08/Bm10/Bm10, Br 1
19 30013 Washer, Flat, 0.31, Fendr 1
20 1002898 Fitting, Plstc, Str, BmO04, Cplg, Fem 1
21 1002899 Fitting, Plstc, Str, Pm04, Cplg, Mal 1
22 1017015 FaST 365 2 Ltr, Detergent 1
22 1017022 FaST 665 2 Ltr, Detergent 1
22 9002021 FaST 965 2 Ltr, Detergent 1
23 140011 Washer, Flat, 0.21b 0.45d .03, Ss 3
24 33932 Nut, Hex, Lock, M4 X 0.70, NI, Ss 3
25 9003909 Fast Kit, Injector, Ci [T7/Ssr Fast li+] (See Breakdown) 1
25 9008885 Fast Kit, Injector, Ci[T7/Ssr/T16 Fast3] (See Breakdown) 1
26 1005435 Fitting, Plstc, Pipe, Cap, Pf04 1
27 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 8
27 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 9
28 1014971 Hose, Afmkt, Pvc, Brd, 0.38id, 01ft, Cir 3
29 1011403 Hose, Afmkt, Pvc, Brd, 0.50id, 01ft, Cir 1
30 1015033 Hose, Afmkt, Pvc, Brd 0.62id 011t 1
31 607006 Screw, Trs, M4 X 0.70 X 12, Phl, PI 3
32 1015026 Hose, Afmkt, Pvc, Brd 0.62id 03ft 1
33 18188 Bracket, Spring 1
34 1018504 Spring, Extn, 0.500d X 0.04wir, 4.0l 1
35 26395-2 Clamp, Cable, Stl, 0.38d X 0.38w, 1h 1
36 02892 Washer, Flat, 0.12b 0.38d .03, Stl, PI 2
37 1021677 Rivet, Blind, .154d X 0.55 X .38d, Ss 1
38 1014985 Hose, Afmkt, Pvc, Clr 0.25id 08ft 1
39 613735 Clamp, Hose, Wir, .40 - .42, Yel 2

Serial number (00000000- 10337089)
Serial number (10337090- 10558840)
Serial number (10558841- )

T7 331040 (03-2012)




For new and refurbished equipment and supplies visit www.southeasternequipment.net

OPTIONS

Fig. 3 - ec-H20 Group, Disc Scrub Head

T7 331040 (11-2009)

3-6



For new and refurbished equipment and supplies visit www.southeasternequipment.net OPT|0NS
Fig. 3 - ec-H20 Group, Disc Scrub Head

Ref. Part No. Description Qty.
1 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
2 1017218 Washer, Flat, 0.32b 1.00d .12, Ss 4
3 1051138 Bracket, Cover, Fast Opng [T7 Ec- H20] 1
4 09740 Screw, Hex, M8 X 1.25 X 20, Ss 6
5 1052726 Alarm, 9- 48vdc, 95 Db(A) [Ec- H20] 1
6 01685 Washer, Flat, 0.38b 0.88d .08, Ss 4
7 1034731 Screw, Hex, M6 X 1.00 X 16, Ss, Sems 2
8 1050052 Bracket, Module, Ec- H20 [T7] 1
9 9007970 Module Kit, Repimt [Ec- H20] (See Breakdown) 1
9 9006161 Module Kit, Repimt [Ec- H20] (See Breakdown) 1
10 603654 Clamp, Hose, Ear, .44d [Ctb] 11
11 150713 Fitting, Plstc, Tee, Bm04/Bm04/Bm04 1
12 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.5I,ClIr 1
13 150520 Fitting, Brs, Str, Bm04/Pf02 1
14 1044415 Switch, Press, 20psi, Pm02 1
15 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.51,Clr 1
16 613735 Clamp, Hose, Wir, .40 - .42, Yel 3
17 1052705 Fitting, Plstc, Str, Bm04/Bm04 1
18 1006415 Hose, Afmkt, Pvc, Clr, 0.25id, 03ft 1
19 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.51,Clr 1
20 1011170 Fitting, Plstc, E90, Bm04/Pm04, Nyl 2
v 21 1043866 Fitting Assy, Qdc, Pf0o4 1
A 22 1047655 Washer, Flat, 0.40b 0.75d .12 [Viton] 1
23 607006 Screw, Trs, M4 X 0.70 X 12, Phl, PI 1
24 140011 Washer, Flat, 0.21b 0.45d .03, Ss 1
25 1014295 Clip, Grip, Hose, 0.75- 1.12, Stl,Blk Vyl 2
26 33932 Nut, Hex, Lock, M4 X 0.70, NI, Ss 1
27 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.5I,ClIr 1
28 1039557 Fitting, Plstc, Str, Bm04/Bm06 1
29 43844 Clamp, Hose, Wormdrive, 0.25- 0.62d, .31w 1
30 1016520 Screw, Hex, M4 X 0.70 X 16, Fmg, Ss 1
31 607306 Fitting, Plstc, Tee, Bm04/Bm04/Pm04, Br 2
32 150302 Fitting, Brs, Str, Pf04/Pf04 1
33 1044790 Valve, Check, 0025psi Pm04/Pf04 1
34 1037595 Fitting, Plstc, E90, Bm04/Pm02, Nyl 1
35 26426 Fitting, Brs, Tee, Pf02/Pf02/Pm02, Run 1
36 1017386 Valve, Vent, Air, Float Type 1
37 24698 Fitting, Brs, Str, Pf02/Pm06 1
38 24584 Fitting, Brs, E90, Pf06/PmO06, Spcl 1
v 39 1042495 Pump, Soltn, Ele, 24vdc, 35psi 1
A 9004759 Pump Kit, Head, Soltn [Ec- H20] 1
A 78950 Connector, Fem, 2cav, Mp280 Sealed 1
A 78951 Terminal, Fem, Mp280, Sealed, 18- 16ga 1
A 10917 Seal, Wire, 14/16ga [Wp / Mp280 Sealed] 1
A 78952 Lock, Secondary, 2cav, Mp280 Sealed 1
40 64778 Fitting, Plstc, E90, Bm08/Pm06 1
41 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
42 1014617 Bracket, Pump, Soltn 1
43 43555 Clamp, Hose, Wormdrive, 2.50- 3.50d, .50w 1
44 10632-13 Grommet, Rbr, 1.50id, F/1.8h, .19 Matl 1

Serial number (10419534- 10449321)
Serial number (10449322- )

T7 331040 (03-2011)




For new and refurbished equipment and supplies visit www.southeasternequipment.net
OPTIONS R - e

Fig. 4 - ec-H20 Group, Cylindrical Scrub Head

3-8 T7 331040 (11-2009)



For new and refurbished equipment and supplies visit www.southeasternequipment.net OPT|0NS
Fig. 4 - ec-H20 Group, Cylindrical Scrub Head

Ref. Part No. Description Qty.
1 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
2 1017218 Washer, Flat, 0.32b 1.00d .12, Ss 4
3 1051138 Bracket, Cover, Fast Opng [T7 Ec- H20] 1
4 09740 Screw, Hex, M8 X 1.25 X 20, Ss 6
5 1052726 Alarm, 9- 48vdc, 95 Db(A) [Ec- H20] 1
6 01685 Washer, Flat, 0.38b 0.88d .08, Ss 4
7 1034731 Screw, Hex, M6 X 1.00 X 16, Ss, Sems 2
8 1050052 Bracket, Module, Ec- H20 [T7] 1
9 9007970 Module Kit, Repimt [Ec- H20] (See Breakdown) 1
9 9006161 Module Kit, Replmt [Ec- H20] (See Breakdown) 1
10 603654 Clamp, Hose, Ear, .44d [Ctb] 11
11 150713 Fitting, Plstc, Tee, Bm04/Bm04/Bm04 1
12 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.51,Clr 1
13 150520 Fitting, Brs, Str, Bm04/Pf02 1
14 1044415 Switch, Press, 20psi, Pm02 1
15 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.51,Clr 1
16 607306 Fitting, Plstc, Tee, Bm04/Bm04/Pm04, Br 2
17 150302 Fitting, Brs, Str, Pf04/Pf04 1
18 1014295 Clip, Grip, Hose, 0.75- 1.12, Stl,Blk Vyl 1
19 607006 Screw, Trs, M4 X 0.70 X 12, Phl, PI 1
20 33932 Nut, Hex, Lock, M4 X 0.70, NI, Ss 1
21 1044790 Valve, Check, 0025psi Pm04/Pf04 1
22 613735 Clamp, Hose, Wir, .40 - .42, Yel 1
23 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.51,Clr 1
24 50901 Fitting, Plstc, Str, Bm04/Pm04 2
v 25 1043866 Fitting Assy, Qdc, Pf04 1
A 26 1047655 Washer, Flat, 0.40b 0.75d .12 [Viton] 1
27 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.51,Clr 1
28 1039557 Fitting, Plstc, Str, Bm04/Bm06 1
29 43844 Clamp, Hose, Wormdrive, 0.25- 0.62d, .31w 1
30 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 6
31 1015026 Hose, Afmkt, Pvc, Brd, 0.62id, 03ft, Clr 1
32 1015486 Fitting, Plstc, Tee, Bm08/Bm10/Bm10, Br 1
33 1031304 Hose, Pump (376716) 1
34 64778 Fitting, Plstc, E90, Bm08/Pm06 1
35 1031738 Hose, Pvc, Brd, 0.62id 0.880d [C460117] 1
36 43555 Clamp, Hose, Wormdrive, 2.50- 3.50d, .50w 1
v 37 1042495 Pump, Soltn, Ele, 24vdc, 35psi 1
A 9004759 Pump Kit, Head, Soltn [Ec- H20] 1
A 78950 Connector, Fem, 2cav, Mp280 Sealed 1
A 78951 Terminal, Fem, Mp280, Sealed, 18- 16ga 1
A 10917 Seal, Wire, 14/16ga [Wp / Mp280 Sealed] 1
A 78952 Lock, Secondary, 2cav, Mp280 Sealed 1
38 1029095 Bracket, Pump, Soltn 1
39 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.51,Clr 1
40 24584 Fitting, Brs, E90, Pf06/PmO06, Spcl 1
41 24698 Fitting, Brs, Str, Pf02/Pm06 1
42 26426 Fitting, Brs, Tee, Pf02/Pf02/Pm02, Run 1
43 1017386 Valve, Vent, Air, Float Type 1
44 1037595 Fitting, Plstc, E90, Bm04/Pm02, Nyl 1
45 10632-13 Grommet, Rbr, 1.50id, F/1.8h, .19 Matl 1

Serial number (10419534- 10449321)
Serial number (10449322- )

T7 331040 (03-2011)




OPTIONS

For new and refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 5 - Flashing Light Kit

,gz//——’{y —N\\\\\
= i
. AN
O AN
Q \\ \\ AN
\«\\ h /) n
SN < .
\Q% \\ \\ _ \\ ,/\
N\ (D S N // _ ’ \\
& M,@% ) N N )< \
NS . Ny \

\\\ @ ”’ ' l, ;/;
6 *§\ IIIIII I\ ’ //;
%\ [ //
355035

Ref. Part No. Description Qty.
v 9000581 Light Kit, Fish, Ci [T7/Ssr] 1
AV 1 1015170 Light Assy, Flsh, 24vdc 1
AA 1014564 Lamp, 24vac, Fish 1
A 2 24196 Screw, Pan, M5 X 0.8 X 20, Ss 2
A 3 01683 Washer, Flat, #10 Ss 2
A 4 09739 Nut, Hex, Lock, M5 X 0.8, NI, Ss 2
A 5 1014527 Bracket WIdt, Light, Flsh 1
A 6 61913 Nut, Isolator, .25- 20 Wall Thk .031-.187 4
A 7 01699 Screw, Hex, .25-20 X 1.25, Ss 4
A 8 01684 Washer, Flat, 0.25 Ss 4
A 9 07515 Washer, Lock, Int, .25, Ss 4
A 10 130717 Switch, Rocker, 250vac 15a Spst On/Off 1
A 11 130040 Tie, Cable, Nyl, 06.0L .12W 1
3-10 T7 331040 (11-2004)



For new and refurbished equipment and supplies visit www.southeasternequipment.net OPT|0NS

Fig. 6 - Battery Group, 180Ah, Maintenance Free

355036
Ref. Part No. Description Qty.
1 390764 Battery, 06vdc 0180ah, Maint Free 4
2 140221 Screw, Hex, .31-18 X 1.25, Ss 8
3 140506 Nut, Hex, Std, .31- 18, Ss 8

T7 331040 (03-2011) 3-11



OPTIONS

For new and refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 7 - Battery Group, 220Ah, Maintenance Free

355037
Ref. Part No. Description Qty.
1 311252 Cs, Battery, 220a [Agm, Maint Free] 4
2 1042532 Bracket, Battery [T7, 220ah Agm] 1

T7 331040 (03-2011)



OPTIONS

For new and refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 8 - Battery Group, 360Ah

355037
Qty.

Description

Ref. Part No.

Battery, Wet, 06vdc, 0360ah, W/ Carton

1070587

1

3-13

T7 331040 (01-2013)



OPTIONS

For new and refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 9 - Battery Charger Kit, On-Board

T7 331040 (03-2014)



For new and refurbished equipment and supplies visit www.southeasternequipment.net OPT|0NS
355038
Fig. 9 - Battery Charger Kit, On-Board

Ref. Part No. Description Qty.
v 9001994 Charger Kit, Ci [On-Board, T7] 1
A 1 1031491 Charger, 24vdc 25a 115vac [Wet/Gel] 1
A 2 1031180 Bracket, Chrgr 2
A 3 1034731 Screw, Hex, M6 X 1.00 X 16, Ss, Sems 4
A 4 06549 Nut, Hex, Lock, M5 X 0.80, NI 4
A 5 230920.BK Hook, Cord, Blk [Boss] 2
A 6 06933 Screw, Pan, M5 X 0.80 X 16, 4.8 4
A 7 19066 Washer, Flat, #10 4
A 8 26395-2 Clamp, Cable, Stl, 0.38d X 0.38w, 1hole 1

T7 331040 (03-2014)

3-15







For new and refurbished equipment and supplies visit www.southeasternequipment.net

OPTIONS
Fig. 10 - Battery Chargers Group, Off-Board
350771
Ref. Part No. Description Qty.

1 130871 Charger 24vdc 25amp 120ac/60hz (Replaced By 9009486) 1
1 604282 Charger 24Vdc/30Amp/World (Japan) 1
1 1027951 Charger Kit, 24vdc 020a 120vac [Gel/Agm] (Japan) 1
1 1027952 Charger Kit, 24vdc 020a 240vac [Gel/Agm] (Japan) 1
v 2 1029256 Charger, 24vdc, 19a Var Vac 1ph 50/60hz 1
A 3 605387 Connector, Anderson, 50a,Red W/O Contact 1
A 4 1017079 Cord, Extn, 16ga /3, 010ft [Sjt] 1
v 5 9009486 Charger Kit, 24vdc 025a, Ci[W/ Ac Cord] 1
A 6 605387 Connector, Anderson, 50a,Red W/O Contact 1
A 7 1017079 Cord, Extn, 16ga /3, 010ft [Sjt] 1
v 8 1067630 Charger, 24vdc, 19a Var Vac 50/60hz (Japan) 1
A 9 605387 Connector, Anderson, 50a,Red W/O Contact 1

T7 331040 (01-2013)

3-17




For new and refurbished equipment and supplies visit www.southeasternequipment.net
OPTIONS R - e

Fig. 11 - HydroLink® Battery Watering System Kit

B 2
L 27
Ref. Part No. Description Qty.
v 9010300 Pump Kit, Fill, Battery,24vdc,Ci[Trojan] 1
A 1 1058939 Pump Kit, Fill, Battery 1
A 2 1070394 Tube, Water, Battery, 24vdc [Trojan] 1
A 3 1204142 Cap, Fill, Battery [Trojan] 4
A 4 1071084 Label, Tag, Battery [Hydrolink Watering] 1
A 5 130773 Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2

*THIS KIT IS INTENDED FOR USE WITH TROJAN® LEAD ACID BATTERIES ONLY.
HYDROLINK® IS A REGISTERED TRADEMARK OF TROJAN® BATTERY COMPANY.

3-18 T7 331040 (01-2013)



OPTIONS

For new and refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 12 - Basket Kit

355039
Qty.

Description

Ref. Part No.

Basket Kit, Ci

9001004

1

3-19

T7 331040 (11-2004)



OPT|0NS For new and refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 13 - Documentation Group

07501
Ref. Part No. Description Qty.
1 331040 Manual Pkg, [T7 Ele Na] 1
1 331044 Manual Pkg [T7 Ele, Jp, Na] (Japan) 1
2 331045 Manual, Service, [T7 Ele Na] 1
3 331042 Manual, Oprtr, [T7 Ele Es Na] 1
3 331043 Manual, Oprtr, [T7 Ele Fr Na] 1
4 1059848 Media, Dvd, Training, Inter, Eng [T7] 1
4 1059850 Media, Dvd, Training, Inter, Spn [T7] 1

.![m] To view, print, order, download the latest Parts manual, other language
Operator manuals, and Use and Care Guides (wall charts), visit:

www.tennantco.com/manual

3-20

T7 331040 (03-2014)



For new and refurbished equipment and supplies visit www.southeasternequipmeBFfEAKDOWNS

SECTION 4

Contents Page

Fig. 1 - Steering Control Breakdown, 1019724 .. 4-2
Fig. 2 - FaST Injector Assembly Breakdown,

9008885 ... 4-3
Fig. 3 - FaST Injector Assembly Breakdown,
9003909 ... 4-4
Fig. 4 - FaST Injector Assembly Breakdown,
9003005 ...t 4-5
Fig. 5 - ec-H20 Module Assembly Breakdown,
9007970 (S/N 10449322- ) ... 4-6

Fig. 6 - ec-H20 Module Assembly Breakdown,
9006161 (S/N 10419534- 10449321) .. 4-8
Fig. 7 - Vacuum Fan Motor Breakdown,

1039763 ... .o 4-10
Fig. 8 - Vacuum Fan Motor Breakdown,

1021064 . ... 4-12
Fig. 9 - Front Wheel Gearbox Breakdown,

9008999 ... 4-14
Fig. 10 - Front Wheel Gearbox Breakdown,

9001642,9009000 ............ot. 4-16

T7 331040 (03-2012) 4-1



BREAKDOWN§W and refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 1 - Steering Control Breakdown, 1019724

i

Ref. Part No. Description Qty.
v 1019724 Steer- Control Assy, Wheel Drive 1
A 1 372874 Bearing, Steering 1
A 2 372875 Chain, Steering 1
A 3 372876 Link, Master 1
A 4 372881 Sprocket 1
A 5 1029229 Shaft, Steering 1
A 6 1038313 Pin, Roll, 06Mm X 28MmL 1
A 7 1043371 Pulley, Tens [T7/R14 Steering Assy] 1
4-2 T7 331040 (01-2009)



For new and refurbished equipment and supplies visit www.southeasternequipmeBREAKDOWNS

Fig. 2 - FaST Injector Assembly Breakdown, 9008885

Ref. Part No. Description Qty.

v 9008885 Fast Kit, Injector, Ci[T7/Ssr/T16 Fast3] 1
AV 1 9008884 Fast Kit, Ci [Inj Rebld,T7/Ssr/T16, lii] 1
AA 2 9008848 Fast Kit, Seal, Injector, Ci [Fast lii] 1
AA 3 1039990 Plug, Orifice, 0.041, Ss [Fast li+] 1
AA 4 1059250 Insert, Venturi, Medium, [Fast lii] 1
AA 5 1067473 Plate Assy, Orifice, 0.0090id, Natural 1
A 6 9003009 Fast Kit, Ci, Injector Filters[Fast li+] 1
A 7 1030444 Valve, Check, 0002psi [Fast li+] 1
A 8 1030441 Valve, Check, 0005psi [Fast li+] 1
A 9 1058126 Housing, Fltr, Upper [Fast lii] 1
A 10 1057811 Housing, Fltr, Lower [Fast lii] 1
A 11 1053564 Housing, Body, Injector [Fast lii] 1
Serial number (10558841 - )

T7 331040 (03-2012) 4-3



BREAKDOWﬂgw and refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 3 - FaST Injector Assembly Breakdown, 9003909

Ref. Part No. Description Qty.
v 9003909 Fast Kit, Injector, Ci[T7/Ssr Fast li+] 1
AV 1 9003010 Fast Kit, Ci, Inj Rebld[T7/Ssr Fastii+] 1
AA 2 9003008 Fast Kit, Ci, Injector Seals [FaST Il+] 1
AA 3 9003009 Fast Kit, Ci, Injector Filters [FaST ll+] 1
AA 4 1039982 Plate Assy, Orifice, 0.008ld, Orange 1
AA 5 1039990 Plug, Orifice, 0.04, Ss, [FaST Il+] 1
AA 6 1030444 Valve, Check, 0002psi, White [FaST Il+] 1
AA 7 1030441 Valve, Check, 0005psi, Brown [FaST Il+] 1

Serial number (10337090- 10558840)

T7 331040 (03-2012)



For new and refurbished equipment and supplies visit www.southeasternequipmeBREAKDOWNS

Fig. 4 - FaST Injector Assembly Breakdown, 9003005

Ref. Part No. Description Qty.
1 1014276 Fitting, Brs, Str, Bm06/Pf08 1
2 1039990 Plug, Orifice, 0.041, Ss [Fast li+] 1
v 3 1013411 Filter Assy, 050mesh 1
A 4 1006447 Vr, Filter, Screen, 050 Mesh .59d .8l Ss 1
5 1039982 Plate Assy, Orifice, 0.008id, Orange 1
6 1029355 Vr, Filter, Screen, 200 Mesh .59d .8| Ss 1
7 1005507 Fitting, Plstc, Body, Spray, Pf04 1
8 1014254 Valve, Check, 0002psi Bm04/Pm04 1

Serial number (00000000- 10337089)
Serial number (10337090- 10558840)

T7 331040 (03-2012) 4-5



BREAKDOWﬂgw and refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 5 - ec-H20 Module Assembly Breakdown, 9007970 (S/N 10449322-

T7 331040 (03-2011)

4-6



For new and refurbished equipment and supplies visit www.southeasternequipmeBﬁEAKDOWNS

AA 13 1057637 Electrode, 5 Plate, High Flow

NN

AA 14 1051519 Housing, Upper, Module, High Flow
AA 15 1044393 Switch, Rocker, Spst, Mom

Fig. 5 - ec-H20 Module Assembly Breakdown, 9007970 (S/N 10449322- )
Ref. Part No. Description Qty.
v 9007970 Module Kit, Repimt [Ec- H20] 1
AV 9006324 Ec- H20 Kit, Module B, Plumbing 1
AA 1 578820000 Hose, Pvc, Brd, 0.25id 0.440d 157.21,ClIr 1
AA 2 603654 Clamp, Hose, Ear, .44d [Ctb] 4
AA 3 1037595 Fitting, Plstc, E90, Bm04/Pm02, Nyl 2
AA 4 1062006 Electrode, Cylindrical 1
AA 5 1045030 Fitting, Brs, Str, Pm02/Pm02 1
AA 6 33932 Nut, Hex, Lock, M4 X 0.70, NI, Ss 4
AA 7 41579 Washer, Flat, 08, Ss 4
AA 8 1048490 Bracket, Valve 1
AA 9 140801 Screw, Trs, Phl, 08-32 X 0.38, Ss 2
AA 10 1013236 Valve, Shutoff, Ele, 24vdc 1
AA 11 9006574 Hose, Pvc, Brd, 0.25id 0.450d, 65I, CIr 1
AA 12 1049637 Label, Direction [Ec- H20] 1
1
1
1
AA 16 32509 Screw, Hex, M4 X 0.70 X 50, Ss 4

AA 17 1049489 Harness, Main,Controlboard[Ec- H20 5cell] 1

A 18 1037032 Housing, Bottom 1

A 19 1054776 Grommet, Blind 1

A 20 9007969 Controller Kit, Repimt [Ec- H20] 1

A 21 1018155 Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 8

Serial number (10449322- )

T7 331040 (03-2011) 4-7



BREAKDOWﬂgw and refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 6 - ec-H20 Module Assembly Breakdown, 9006161 (S/N 10419534-10449321)

T7 331040 (11-2009)



For new and refurbished equipment and supplies visit www.southeasternequipmeBﬁEAKDOWNS

Fig. 6 - ec-H20 Module Assembly Breakdown, 9006161 (S/N 10419534-10449321)

Ref. Part No. Description Qty.
v 9006161 Module Kit, Repimt [Ec- H20] 1
A 1 1037032 Housing, Bottom 1
A 2 1054776 Grommet, Blind 1
A 3 609062 Screw, Trs, M5 X 0.80 X 12, Phl, Ss 1
A 4 578860 Screw, Pan, Phl, 04-40 X 0.31, PI 2
A 5 3701.6 Screw, Pan, Phl, 06- 32 X 0.38, Shimtl,Ss 4
A 6 613735 Clamp, Hose, Wir, .40 - .42, Yel 1
A 7 9004606 Hose, Pvc, Clr, 0.25id 0.380d 064.0I 1
A 8 1049637 Label, Direction [Ec- H20] 1
A 9 140826 Screw, Pan, Phl, 06-20 X 0.75, Fmg/Ab,Ss 4
A 10 578820000 Hose, Pvc, Brd, 0.25id 0.440d 157.21,Clr 1
A 11 603654 Clamp, Hose, Ear, .44d [Ctb] 3
A 12 1037595 Fitting, Plstc, E90, Bm04/Pm02, Nyl 2
A 13 140801 Screw, Trs, Phl, 08-32 X 0.38, Ss 2
A 14 1013236 Valve, Shutoff, Ele, 24vdc 1
A 15 1045030 Fitting, Brs, Str, Pm02/Pm02 1
A 16 1038159 Electrode, Cylindrical 1
A 17 9006324 Ec- H20 Kit, Module B, Plumbing 1
A 18 1018155 Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 8
A 19 1044393 Switch, Rocker, Spst, Mom 1
A 20 9006159 Controller Kit, Repimt [Ec- H20] 1
A 1

21 1044399 Harness, Main, Controller [Ec- H20, P3]
Serial number (10419534- 10449321)

T7 331040 (11-2009) 4-9



BREAKDOWN§W and refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 7 - Vacuum Fan Motor Breakdown, 1039763

1\’

B T9

4-10 T7 331040 (11-2004)



For new and refurbished equipment and supplies visit www.southeasternequipmeBﬁEAKDOWNS

06867
Fig. 7 - Vacuum Fan Motor Breakdown, 1039763

Ref. Part No. Description Qty.
v 1039763 Fan, Vacuum, 5.7D, 024Vdc, 3 Stage [Bpp] 1
A 1 398511 Housing 1
A 2 398512 Fan 1
A 3 372883 Brush Kit, Motor, Ele 1
A 4 398514 Bracket 1
A 5 01856 Spring, Brg, Motor, Vacfan 1
A 6 372885 Commutator 1
A 7 01837 Bearing, Motor, Vacfan 2
A 8 372886 Washer 1
A 9 398516 Spacer 1
A 10 01971 Impeller, Vacfan 1
A 11 372888 Impeller, Fan 1
A 12 60387 Fan 1
A 13 398517 Spacer 2
A 14 18628 Impeller, Vacfan 1
A 15 61297 Housing, Impeller, Vacfan 1
A 16 372889 Impeller, Fan 1
A 17 372890 Shell, Fan 1
A 18 37929 Nut, Impeller, Vacfan 1
A 19 372887 Bracket, End, Fan 1
A 20 372884 Armature 1
A 21 378983 Washer 1
A 223264 Seal, Rbr, Clsd, 0.25th, 5.8d 03.3h 1
A 10925 Connector, Fem, 2cav [Mp630 Sealed] 1
A 24537 Terminal, Fem, 10/12ga [Mp630 P2s] 2

T7 331040 (11-2004) 4-11



BREAKDOWN§W and refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 8 - Vacuum Fan Motor Breakdown, 1021064

1\’

B T9

4-12 T7 331040 (03-2012)



For new and refurbished equipment and supplies visit www.southeasternequipmeBﬁEAKDOWNS

06867
Fig. 8 - Vacuum Fan Motor Breakdown, 1021064

Ref. Part No. Description Qty.
v 1021064 Fan, Vacuum, 5.7, 3s 24v Bpt (Australian Model) 1
A 1 398511 Housing 1
A 2 398512 Fan 1
A 3 372883 Brush Kit, Motor, Ele 1
A 4 398514 Bracket 1
A 5 01856 Spring, Brg, Motor, Vacfan 1
A 6 372885 Commutator 1
A 7 01837 Bearing, Motor, Vacfan 2
A 8 372886 Washer 1
A 9 398516 Spacer 1
A 10 01971 Impeller, Vacfan 1
A 11 372888 Impeller, Fan 1
A 12 60387 Fan 1
A 13 398517 Spacer 2
A 14 18628 Impeller, Vacfan 1
A 15 61297 Housing, Impeller, Vacfan 1
A 16 372889 Impeller, Fan 1
A 17 372890 Shell, Fan 1
A 18 37929 Nut, Impeller, Vacfan 1
A 19 372887 Bracket, End, Fan 1
A 20 372884 Armature 1
A 21 378983 Washer 1
A 223264 Seal, Rbr, Clsd, 0.25th, 5.8d 03.3h 1
A 10925 Connector, Fem, 2cav [Mp630 Sealed] 1
A 24537 Terminal, Fem, 10/12ga [Mp630 P2s] 2

T7 331040 (03-2012) 4-13



BREAKDOWﬂgw and refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 9 - Front Wheel Gearbox Breakdown, 9008999

4-14 T7 331040 (01-2013)



For new and refurbished equipment and supplies visit www.southeasternequipmeBﬁEAKDOWNS

355170
Fig. 9 - Front Wheel Gearbox Breakdown, 9008999

Ref. Part No. Description Qty.

v 9008999 Gearbox Kit, Wheel, 250mm, W/ Connector 1
A 1 391261 Brush Kit, Motor [Amer, 1pick=1bag] 1
AV 1029225 Brush Kit, Carbon 1
AA 2 1029224 Brush, Carbon 4
AV 1029226 Brush Kit, Carbon 1
AA 3 398492 Brush, Motor, Ele [Amer] 2
A 4 1029227 Bearing, Ball, Brush Side 1
A 5 1029228 Ring, Brushholder 1
A 6 391262 Brush Kit, Cover [Amer] 4
A 7 391263 Seal, Ring [Amer] 1
A 8 391264 Bearing, Gearbox Side [Amer] 1
A 9 391265 Bearing, Motor Side [Amer] 1
A 10 391467 Box, Ele, Connection 1
A 11 391468 Cover, Ele, Connection 11
A 12 372867 Armature 1
A 13 1029218 Screw, Mount, Wheel 8
AV 14 9008896 Brake Kit, W/Connector 1
AA 15 78950 Connector, Fem, 02cav, Mp280 Sealed 2
AA 16 78952 Lock, Secondary, 2cav, Mp280 Sealed 2
AA 17 25837 Terminal, Fem, Mp280, Sealed, 22- 20ga 2
AA 18 25830 Seal, Wire, 14ga [Wp / Mp280 Sealed] 2
AA 19 372870 Disc, Brake 1
AA 20 372871 Adapter, Brake, Spl 1
A 21 372872 Sleeve, Rbr 1
A D22 372877 Guide, Brushholder, Slip Ring [Amer 1
A 23 372874 Bearing, Steering 1
A 24 391259 Tire, Solid, 250mm X 90mm Red 1
A 25 130161 Plug, Hole, Rnd, 0.88d, Blk 1
A 26 9010971 Vr, Flange, Brake, T7 1
Serial number (10518139- )

T7 331040 (01-2013) 4-15



BREAKDOWNIS"" and refurbished equipment and supplies visit www.southeasternequipment.net

Fig. 10 - Front Wheel Gearbox Breakdown, 9001642, 9009000

4-16 T7 331040 (03-2012)



For new and refurbished equipment and supplies visit www.southeasternequipmeBﬁEAKDOWNS

Fig. 10 - Front Wheel Gearbox Breakdown, 9001642, 9009000

Ref. Part No. Description Qty.
v 9001642 Gearbox Kit, Wheel, 250mm, W/ Connector (Replaced By 9009000) 1
A 1 391261 Brush Kit, Motor [Amer, 1pick=1bag] 1
AV 1029225 Brush Kit, Carbon 1
AA 2 1029224 Brush, Carbon 4
AV 1029226 Brush Kit, Carbon 1
AA 3 398492 Brush, Motor, Ele [Amer] 2
A 4 1029227 Bearing, Ball, Brush Side 1
A 5 1029228 Ring, Brushholder 1
A 6 391262 Brush Kit, Cover [Amer] 4
A 7 391263 Seal, Ring [Amer] 1
A 8 391264 Bearing, Gearbox Side [Amer] 1
A 9 391265 Bearing, Motor Side [Amer] 1
A 10 391467 Box, Ele, Connection 1
A 11 391468 Cover, Ele, Connection 11
A 12 372867 Armature 1
A 13 1029218 Screw, Mount, Wheel 8
AV 14 9001644 Brake Kit, Gearbox, W/ Connector (Replaced By 9008897) 1
AA 15 78950 Connector, Fem, 02cav, Mp280 Sealed 2
AA 16 78952 Lock, Secondary, 2cav, Mp280 Sealed 2
AA 17 25837 Terminal, Fem, Mp280, Sealed, 22- 20ga 2
AA 18 25830 Seal, Wire, 14ga [Wp / Mp280 Sealed] 2
AA 19 372870 Disc, Brake 1
AA 20 372871 Adapter, Brake, Spl 1
A 21 372872 Sleeve, Rbr 1
A D22 372877 Guide, Brushholder, Slip Ring [Amer 1
A 23 372874 Bearing, Steering 1
A 24 391259 Tire, Solid, 250mm X 90mm Red 1

24 391463 Tire, Solid, 250mm X 90mm Gray, Pyu (NLA - Replaced By 391259) 1

Serial number (00000000- 10518138)

T7 331040 (03-2012) 4-17



BREAKDOWNgw and refurbished equipment and supplies visit www.southeasternequipment.net

4-18 T7 331040 (03-2012)



	HOW TO ORDER PARTS
	GENERAL RECOMMENDED MAINTENANCE
	General Recommended Maintenance Items

	STANDARD PARTS
	Fig. 1 - Replacement Brushes, 650 mm (26 in)
	Fig. 2 - Replacement Brushes, 800 mm (32 in)
	Fig. 3 - Main Frame Group, Disk Scrub Head
	Fig. 4 - Main Frame Group, Cylindrical Scrub Head, 700 mm (28 in) (S/N 10448499-        )
	Fig. 5 - Main Frame Group, Cylindrical Scrub Head, 800 mm (32 in) (S/N 10448499-        )
	Fig. 6 - Main Frame Group, Cylindrical Scrub Head (S/N 00000000- 10448498)
	Fig. 7 - Seat Group
	Fig. 8 - Steering Group
	Fig. 9 - Instrument Panel Group
	Fig. 10 - Front Drive Wheel Group (S/N 10518189-        )
	Fig. 11 - Front Drive Wheel Group (S/N 00000000- 10518138)
	Fig. 12 - Brake Pedal and Accelerator Pedal Group (S/N 10644406-        )
	Fig. 13 - Brake Pedal and Accelerator Pedal Group (S/N 10508137- 10644405)
	Fig. 14 - Brake Pedal and Accelerator Pedal Group (S/N 00000000- 10508136)
	Fig. 15 - Disk Scrub Head Lift Group
	Fig. 16 - Disk Scrub Head Drive Motor Group, 650 mm (26 in)
	Fig. 17 - Disk Scrub Head Drive Motor Group, 800 mm (32 in)
	Fig. 18 - Disk Scrub Head Side Squeegee Group, Right
	Fig. 19 - Disk Scrub Head Side Squeegee Group, Left
	Fig. 20 - Cylindrical Scrub Head Lift Group
	Fig. 21 - Cylindrical Scrub Head Group, 700mm (28 in)
	Fig. 22 - Cylindrical Scrub Head Group, 800mm (32 in)
	Fig. 23 - Cylindrical Scrub Head Drive Group, Right Side
	Fig. 24 - Cylindrical Scrub Head Drive Group, Left Side
	Fig. 25 - Cylindrical Scrub Head Squeegee Group
	Fig. 26 - Recovery Tank Group
	Fig. 27 - Vacuum Fan Group
	Fig. 28 - Solution Tank Group, Disk Scrub Head
	Fig. 29 - Solution Tank Group, Cylindrical Scrub Head
	Fig. 30 - Tanks Drain Group
	Fig. 31 - Battery Group, 235Ah (S/N 10523206-        )
	Fig. 32 - Battery Group, 235Ah (S/N 00000000- 10523205)
	Fig. 33 - Rear Squeegee Lift Group, Disk Scrub Head
	Fig. 34 - Rear Squeegee Lift Group, Cylindrical Scrub Head
	Fig. 35 - Rear Squeegee Group, 650 mm (26 in)
	Fig. 36 - Rear Squeegee Group, 800 mm (32 in)
	Fig. 37 - Circuit Board Group
	Fig. 38 - Electrical Group
	Fig. 39 - Electrical Schematic, Standard & FaST Model (S/N 10426043-        )
	Fig. 40 - Electrical Schematic, Standard & FaST Model (S/N 00000000- 10426042)
	Fig. 41 - Electrical Schematic, ec-H2O Model (S/N 10419534-        )
	Fig. 42 - Wire Harnesses Group, Main (S/N 10426043- )
	Fig. 43 - Wire Harnesses Group, Main (S/N 10236152- 10426042)
	Fig. 44 - Wire Harnesses Group, Main (S/N 00000000- 10236151)
	Fig. 45 - Wire Harnesses Group, Tank
	Fig. 46 - Wire Harnesses Group, ec-H2O Option (S/N 10419534- )
	Fig. 47 - Label Group

	OPTIONS
	Fig. 1 - FaST Group, Disk Scrub Head
	Fig. 2 - FaST Group, Cylindrical Scrub Head
	Fig. 3 - ec-H2O Group, Disc Scrub Head
	Fig. 4 - ec-H2O Group, Cylindrical Scrub Head
	Fig. 5 - Flashing Light Kit
	Fig. 6 - Battery Group, 180Ah, Maintenance Free
	Fig. 7 - Battery Group, 220Ah, Maintenance Free
	Fig. 8 - Battery Group, 360Ah
	Fig. 9 - Battery Charger Kit, On-Board
	Fig. 10 - Battery Chargers Group, Off-Board
	Fig. 11 - HydroLink Battery Watering System Kit
	Fig. 12 - Basket Kit
	Fig. 13 - Documentation Group

	BREAKDOWNS
	Fig. 1 - Steering Control Breakdown, 1019724
	Fig. 2 - FaST Injector Assembly Breakdown, 9008885
	Fig. 3 - FaST Injector Assembly Breakdown, 9003909
	Fig. 4 - FaST Injector Assembly Breakdown, 9003005
	Fig. 5 - ec-H2O Module Assembly Breakdown, 9007970 (S/N 10449322-        )
	Fig. 6 - ec-H2O Module Assembly Breakdown, 9006161 (S/N 10419534- 10449321)
	Fig. 7 - Vacuum Fan Motor Breakdown, 1039763
	Fig. 8 - Vacuum Fan Motor Breakdown, 1021064
	Fig. 9 - Front Wheel Gearbox Breakdown, 9008999
	Fig. 10 - Front Wheel Gearbox Breakdown, 9001642, 9009000




